444 Compact Tractor
Prior to S/N 9646801

Parts Catalog D1135




€

444 COMPACT TRACTOR
PRIOR TO S/N 9646801
Parts Catalog No. D1135

Print Shop 2500 6-76 "N

Note: This Parts Catalog replaces the
previous issue - C1135 - which
is obsolete and should be
discarded.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to each other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Indented De
Indented paits in the descriptive list are apa%

The quantity shown in the "Number Requi
chine except where parts are‘indentedin
number required for the preceding ass

S
%&\ DESCRIPTION
L Y

Orders

Orders shouldplainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is impe e that revised Parts Book
pages be d into their respective
Parts B soon as received. Failure
to do s ead to confusion and defeat the

pufpos he book.
<o

tion

e preceding assembly or sub-assembly.
lumn is the number of parts used on a ma-

ive list. In this case the quantity shown is the
sub-assembly.

REF. PART NO, REQ'D
A 55159 Cy -rearsteering ................... 1
28 A 56208 ASSY - rear cylinder . . . .. .. ...... ... .. . 1
29 A 55956 UG - adjusting, socketassy ................. 1
30 A 55957 @ SEAT - socketball. . ....................... 2
31 A 56210 % SPRING - socket . ... ... ... ... .. .l it 1
32 A 56209 SEAT - socket Spring . . . . ... v e s e s ennnn. 1
33 G 451 CLAMP ASSY - soCket @SSy . . .. ... oo v v v oo .. 1
16- 8@ BOLT - 1/2" x2-1/4"N.F.heX, . . .. oo oo e v ... 1
34 132- 104 PIN - cotter, 3/16" x 3", . .. .. ..... ... ... ... 1
35 A 55889 STUD - ball,socket & cylinder .. ................. 2
36 13- 410 BOLT - 1/4" x 5/8" NC,hex, .............. .. ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . ... ... ... . 4

Terms "Right Hand” and "Left Hand"

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel,



CASE 444 COMPACT TRACTOR

i

—— 35 x [ R
ENGINEXMODEL, SERIAL AND i€
SPEQIFICATION NUMBER 4

Y

TRACTOR MODEL AND
SERIAL NUMBER

N
TRACTOR MODEL DESIGN(@“@S ENGINE MODEL DESIGNATIONS

444 TRACTO% C 15966 K321 AS ENGINE
(ON Spec No. 60105B

@@/

When using this catalog, notice the reference o serial
numbers of various components noted here and listed 1n

RIA MBER ; o
e EMBER > the “description’” copy. By referring to correct serial num-
bers, proper parts identification will be assured,




ALPHABETICAL INDEX
ENGINE SECTION

444
Page

Air Cleaner . » « « s s c s e o 0o s o« e s es e se e 5
Battery o v v v vt o st steesnasaeeas.d9
Breather, Crankcase. .« e e v v e v v v e sees T
Camshaft .......c00 it ieeennn 7
Carburetor . ....oeeeeevancecceas 15-17
Connecting Rod ........... sessssesas 9
Crankshaft. . . .. ........ 0. 9
Cylinder Block. .. ....uvveu. e e senen 11
Cylinder Head ......¢.0 000 veeceeeas.ll
Electrical System................. 49-51
Engine Block & Attaching

Parts. .....c.ii i 11-13
Exchanger, Heat...... .00t it vevennnn 39
Exhaust System ...... s s s et e s e D
Fan ........ st e s e s s s s s nassassslBa23

<

Axle, Front « « o v v vt e i e ii ... ..N
Axle, Rear. . - . - 37
Baffles & Shrouds @
Brakes . . .ot h et e it e
Decals .......
Electrical System . .
Fenders..............
Frame, .......
Grille...........
Hitch ......... ...
Hood...... . e
Hydraulics. . ...........

Coupling, Pump Drive.,....
Hoses, Lines & Fittings , , , |
Motor, Hydraulic Drive , , ., ,

Pump....icvieeean.n
Valve,Control . .. ......

Filter, Breather « o v . . . . ... oo
Flywheel. ... ...
Fuel Strainer............... ..
FuelSystem. . v v v v v vt i v it i e
Gasket KitS & v i v v e vt v v v e v aennn
Governor. . . ... e eee.. P e e e e
Muffler « o o ¢ o v o c et v e ececeass
Oll Pan . .ot devoveeesennnnns
Piston............
Pulley, Clutch .............. .o
Spark Plug..... c e eeacsas
Starter ........ 5NN\ ..... eae

Tank, Fuel. ... .QGN\ oo eiann

Throttle Linkag N
Valves

SECTION

Hydraulics (Continued)

Valve, Control Linkage « « ¢+ .. ..
Implement Lifte « « + « v o v v v v u s
Instrumentse « « s e ¢ 60 ¢ 0 a0 a v
Model D10 Wheel Weights « ... ....
Model F11 Shaft Drive PTO ¢« ¢ o « &
Model F18 Counterweight Brackets . .
Model F24 Sleeve Hitch. . . .. ... ..
Model F26 Three Point Hitch . .. ...
Model F27 Three Point Hitch Adapter.
Model F30 Hydraulic Lift. . .......
Pulley,Clutech . e o o v s v v vt e 0ot
Seat, Operator's:. + « c s s+ e v e v e v e
Steering Wheel & Gear .....

Tail Lamp. v o e neenn
TOOl BOX . v o v et noonvonsonsas
Transmission. « « c e ot v e eveeeeas
Wheels, Front & Rear « v v v v e v e v






CASE 444 COMPACT TRACTOR
AIR CLEANER
REF, PART NO. DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSEMBLY . ... .. f ot e et e e cseceesl
2 129- 409 NUT - wing 3/8" NC « e e ... B T T . 1
3 KO 275341 GASKET - air horn « e+ « s« s o o s e« . * + 2 9 66 0 s e e 0 ee e s 1
4 NSS COVER - air cleaner (Order KOA235100) « « o v v s o 0o o oo 1
5 A 70090 ELEMENT - Qir Cleanere « « « v o s o s e s 0o vevoncoeos eee.l
6 NSS BASE - air cleaner (Order KOA235100)+ « o s s o s v o s v s a 0. 1
7 177- 94 SCREW - fillister head #10 X 5/16" NF ¢ ¢+ ¢ e ¢ ¢ « « B |
8 195- 512 WASHER - plain 3/16" c et b e s e s e s e e s st esenane .3
9 192- 18 LOCKWASHER-S/lG"........... ....... T S
10 KOA 536 WASHER - COPPEr « » e o e o s s o ® % 8 s o s e s s sseeseeconennse 1
EXHAUST SYSTEM
1 NSS MUFFLER - exhaust (Order C18 N P |
2 C 10372 GASKET - exhaust pad « o « o « (AN e c e 0 oo v ean P |
3 61- 510 SCREW - 5/16" x 5/8'" NC s T 2

Printed in U.S.A.

March 1976






REF. PART NO,

OO =10 U i Wb -

—
~ O

12
13
14
15
16
17
18
19
20
21
22
23
24
25
25
26
27

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

104

4
275220
275143
231032
235048
235118
235117
235047
235631
2775144

235838
235582
230170
235007-S
235011
235168
230020
240013

KOA235327

NSS
NSS

KOA235646

Vv

KO
KO
KO
KO

34346

275066
275067
235053
230265

9
<3

Printed in U.S.A.

CASE 444 COMPACT TRACTOR

CRANKCASE BREATHER

DESCRIPTION REQ'D
NUT-1/4"NChex....... .......... ® e s s e e e o1
LOCKWASHER—1/4"........ ......... t st s e e e .1
STUD_Valve COVEY *» » » o 2 + 5 s a s s 0 8 0 20 * 4 8 8 06 00 a6 s e s e o1
COVER -valve v s e v v v vennn.. t e st e et e st e st e e 1
SEAL - breather « ¢ o« v v v o s o o o v weww. e s e a e see e P |
GASKET - breather plate + + v« v e v v v v ... fee e e 1
FILTER - breather . .....0.c... Rt e et e e e e v raeal
BAFFLE - breather - ¢ v v v s v v oo v o vween e s e s e e 1
REED - breather . ........ Gttt s s e e et e e s 1
PLATE - breather « v v e v o v v ... S e e s et e s e .. e el
GASKET - valve COVEr « v v v s v oo venoe. P e s e e e e e 1

CAMSHAFT AND VALVES

VALVE - exhaust. ......

VALVE - intake. e o o v v v o 4
INSERT - exhaust valve<deat

GUIDE - valve. . . ... \
SEAT - valve spring. >
SPRING - valve - . @ .......

y - actuating ...
camshaft, ,005" .............. .

S OR

f R - camshaft, .010" ...............
camshaft . . .........0.00eeen.

INSERT - intake valve seat . ....

e s s e UAR
..... .+« UAR
e R |
........ P |

March 1976






CASE 444 COMPACT TRACTOR

CRANKSHAFT.PISTON — CONNECTING ROD

REF, PART NO.

W00 -JO0 Tt LD

NSS
KO 236763
NSS
NSS
NSS
KOA237401
KO 235811
KO 235803
NSS
KOA237344
KO 235003
92- 6
KO 236611
NSS
KOA237403
KOA237404
KOA237405
KO 236764
KO 236765
KO 236766
KO 235868
C 18101
R 16287
40035
\'" 5063-S
KOB237034
A 27001
C 18097
195- 541
131- 301

C 15060
KO 236504
KO 236509
KOA236507

Printed in U.S.A.

DESCRIPTION
PISTON AND ROD ASSEMBLY (Std, size)e « -

RING SET - piston (For oversize, see item 16)« « » + «

RING - top compressions « « « « «

RING - 2nd compression (Includes expander) - » s o o o o o .« «

RING - oil (Includes expander). .

PISTON ASSEMBLY (For oversize, see item 15).

RETAINER - pistonpin « o e« o o ...
PIN-piston. ..o eueuvn.
PISTON ........... ceseeessn

+ e e e

CONNECTING ROD ASSEMBLY (For undersize, see item 18) ...

WASHER - special .....
LOCKWASHER - 3/8" « v vv v v v,
SCREW - cap, connecting rod ......
ROD - connecting .. ....0c000....
PISTON ASSEMBLY - .010" oversize .....
PISTON ASSEMBLY - .020" oversiz
PISTON ASSEMBLY - ,030" oversi
RING SET - piston .010" oversi

RING SET - piston .030" ové
PIN - piston .005" overgize A
CONNECTING ROD A

OIL SEAL - cranksh
Sy

KEY - 1/4" Sq.
CRANKSHAF
KEY - flat

/16" x1-3/8" (Flywheel)
shaft front . . .. ...

-external 1/2"ID v v e v v v v s
-.020" ..
R - .005".....
R ASSEMBLY - counter balance......
BEARING - gear assembly .. ........
PACER - 010" . ...t nnevas

LY - .010" undersize . .

Marsden 5/8" NF oo oot eeeeeennonnns cane

March 1976



10




CASE 444 COMPACT TRACTOR 11

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 175- 464 SCREW - #10 x 1" NC truss head Phillips « « « v e v a0 o s vee o .. 4
2 KO 235175 BOLT - cylinder head special (Length 2-1/2%)s + + « « » rees a9
3 KO 270889 WASHER - cylinder head bolt « « s+« .. L I I -+ 10
4 KO 236792 HEAD - cylinder + v v vv it v v e e, et e aaeaa |
5 KO 237658 GASKET - head . . . ... t et b e e e e t et 1
6 KOA237107 DIPSTICK ASSEMBLY (used on models prior to S/N 9641001) ... 1
7 KOB237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and
plate) . ........... C ettt e ettt e 1

8 K0OA237033-S BLOCK ASSEMBLY - cylinder, standard bore....... eraneaal
9 KO 230170 INSERT - exhaustvalve . ....... f et et e e e .1
10 KO 235007-5 GUIDE - valve. . ... t et e e e s s e ettt e e 2
11 KO 230265 INSERT - intake valve v v v v v v e i v eeeenee. et s e s s eeean 1
12 KO 237038 STATOR - alternator .......... S |
13 41- 18 PLUG - eXpansion - -+ v s s s vveenecass et et e e 1
14  113- 2086 BOLT - 3/8" x 1-1/4" NC hex plated « « « « « . . " |
15 192- 21 LOCKWASHER - 3/8" plated « - « . .
16 KO 235025 GASKET - camshaft cover. . ...
17 KO 235026 COVER - camshaft gear . ...
18  192- 19 LOCKWASHER -~ 1/4" plated
19 113- 6 BOLT - 1/4" x 1/2" NC platé
20 KO 235353 GASKET - oil pan . . e\ «
23 KO 235950 BASE - oil pan .... . ........ '
24 192- 21 LOCKWASHER - 3/8‘ = A et 4
25 165~ 109 BOLT - 3/8" x 1" plated....... ...... e ererana..d
26 C 14399 PLUG - oil drai%...... ....... et e s e et .1
27 R 16287 OIL SEAL - cr TEAT o v o s s asoesenssea et s e e e 1
28 40035 BEARING - shaft ball ........ St e et s e ‘ead
23 KO 235757 GASKET bearing plate 312" ......... et s e 1
29 KO 235070 T O10 e e i e e i an. st tsstseseaseaes.. . UAR
31 KO 236488 2 (- C e 1
32 192- 21 X ER-3/8"plated « c v v v vvevenennonnnnn ceredd
33 113- 207 BOLIN3/8" x 1" NC plated =« e v evn.. te ettt 4
34 C 18097 AL-crankshaftfront... .......... e
35 KOA236720 L YWHEEL ASSEMBLY & o ¢ v vt i vt oo eancen I |

KO 23628 GEAR-ring........... L e |
36 195~ 5 WASHER - special, plated 21/32" ID x 1-3/8" OD x1/4". . ..... 1
37 131- % NUT - special Marsden 5/8" . ..o viereeenenn B |
38 C DIPSTICK ASSEMBLY (used on models S/N 9645101 and after) .., 1
39 "O"RING - dipStick o oo s o vecevenosnnonsencenneensl
42 @748 STRAP - 1iftinge o o ot vn e ennonnennnnennenennaees 1
43 C 4398 NIPPLE - 0il drain extension . . «.o.eeeeeeoseoeeen.. A |
44 C 14906 GASKET ~ plug, 01l drain o s o s e v o vt eevveeenenonnnnensss 1
45 KO 237727 KIT - engine gasket and Se€al. . v v v v v v vneonnnoneneeens 1
46 C 18097 SEAL - crankshaft front 0il o oo o v e v e vnvoennnesneses 1
47 R 16287 SEAL - crankshaft rear 0il. . o v v v s vnveeneoeecenennes 1
48 B 59393 GASKET - fuel Strainer Bowle « v v e o v o oo o v e e vesnneno. |
49 KO 220174 GASKET - Dreaker COVEr o v s v s veeecoeerncnnnsnsnneaael
50 KO 235048 GASKET - breather. . oo v v it iintnnnnonnnorennnnnesl
51 KO 275144 GASKET - valve COVEr v o o 0 0 e v oo v ensann D |
52 KO 235025 GASKET - camshaft gear cover . v v v oo v e ve e R |
53 KO 235353 GASKET = 011 PRIl + o ¢ 4 6 4 6 s 6 ¢ 0 s aneussosusosenenones 1
54 KO 235757 GABSKET - shim, bearing plate, .010" . .. ... cessccasssssa B
54 KO 235070 GASKET =~ shim, .010" ¢« v v o v e v n s sensoennees. .... UAR
55 KO 237306 GASKET - cylinder head « o o e oo e oo e oeenssnsees ——l
56 A 72108 GASKET - fuel pump flange « « v e s s o aveenson B |
57 A 72100 GASKET - carburetor flange . « o v e o e v o venvvoneneneonnal
58 KO 231032 SEAL - breather . v v vt oneieinieinenenenenennnsnnnnal

Printed in U.S, A, March 1976



12




CASE 444 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION

59 KO 275341 GASKET - carburetor airhorn. . ............
60 KO 235057 GASKET - oil pan (Not used on this model). . .. ..
61 173- 221 SCREW - #10 x 7/16" rd, hd. machine . ..........
62 193- 26 LOCKWASHER - #10 internal tooth , . . ..........
63  KOA236960 FILLER TUBE, ., .., ... .. ... 0uuurnnnn oo
64 KO 237064 GASKET - filler tube ., .. ......0uuuuun.. e

Printed in U.S.A.

13

April 1970



14




WOoO-ITDwv o

st
<

11
12
13
14
15
16
17
18
19
20
21
22

23
24
25
26

OO0 TN LM

CASE 444 COMPACT TRACTOR
BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO. DESCRIPTION REQ'D
C 18296 DEFLECTOR - engine air « « + « « « » . R I I AR SN D
192- 19 LOCKWASHER - 1/4" plated -« + - e . oL L I T T R 2
113- 6 BOLT - 1/4" x1/2" NC hex plated « « « e v = « « « T 2
KO 235955 BAFFLE - cylinder head+ « « + + = ¢« - o v s sre e e |
KO 235368 BAFFLE - carburetor 5ide ail's « » s o o o o v 0 o o v o s oo .t
205- 27 PLUG - button, timing hole « ... ... ... e e s et e ae e .1
KO 237029 SCREEN - blower air intake(used on models prior to S/N 9641001)1
195- 515 WASHER - 1/4" plated . . ... ...... * s s s b e e e P
192- 19 LOCKWASHER - 1/4" plated « s« 0 e v oo i .. Pe e s e e 4
175- 436 SCREW - 1/4"" x 5/8" NC truss head Phillips, plated « - « « « = « . . 4
KO 236865 HOUSING -~ DIOWET + ¢ ¢ ¢ ¢ o o o v 0 0o aeee et et e e e ae e 1
113- 2 BOLT - 1/4" x 3/4" NC hex head plated+ « « « « « - tee e 4
192- 19 LOCKWASHER - 1/4" plated + + + s s e e s e e v uw. T
KO 235054 BAFFLE-cy]_inder.. ........ e+ e s s s 8 s s e e e mse e e e o eal
NSS CLUTCH - pulley(repairs page 25) order C19005 clutch . . ..... 1
C 10312 SPACER - ShOrt = « ¢ ¢ ¢ ¢ ¢ c 6 6 e o s eocecesa s e e 8 4 s e aeeece 1
Cc 17217 KIT-FAN .ttt eeneeensn S e s s s s e e e P |
195- 104 WASHER - 3/8" plain « « ¢ e v e v et . e st st e e s oo 1
192- 21 LOCKWASHER - 8/8"++vv..... et 1
115- 208 BOLT - 3/8" x 3-1/2" NC hex (F clutch) . .... |
C 12603 CHANNEL—deﬂector,..... s s st s s e e anenens eeol
NSs CLUTCH ASSEMBLY - (order clutch)

(Repairs page 23) .. .o (O |
KO 235954 SHAFT - stub (used prio WO0641001). v veoceeennanasl
192- 21 LOCKWASHER - 3/8" “ s e e e s s s es e s s 0 cececescnns 4
113- 208 BOLT - 3/8"x11/ x4
W 5063-S KEY - 1/4'" sq. XK T |
SYSTEM
<&

REF, PART NO, DESCRIPTION REQ'D
K0OA236636 CA OR ASSEMBLY (Repairs, page L R |
A 72100 G - carburetor flange , ., . ... ... . . ittt 1
C 10678 L —fuelpumpandcarburetor,,,,,_,,,,,,,,_,,_,,3
214- 251 JAMP - h0Se L . Lttt ittt it g
C 15007 E - carburetor 5-1/4", | . .. ..., . . .iieennnennn... 1
192- 2 OCKWASHER-5/16”.............................2
113- BOLT-5/16”x1”NChex_,,,,,,,,,,,,,,,,,,__,,,_,2
C TANK - fuel, . ... ,.0000en.. e |
71- SCREW-1/4”x5/8"NCfllllsterhed,,_,;,,,,,_,,.,,,,2
193- 0 LOCKWASHER - 1/4", . ittt it e iinesnnennnnn .2
KO 275341 GASKET - air horn . ...y iinninnnennnnnneenneennena 1
KOA236205 FUEL PUMP |, iiienennnnnnnoonnnnonennnnnasl
A 72108 GASKET - fuel pump mounting, . . .. vevuuevnnwonneesno. 1
C 10657 ELBOWASSEMBLY-fueltank..,,,.,.,,,,,,_,_,,,,,,1
A 62079 CLIP - fuelline ,,,......00.... C ettt teeenaeaas 2
C 17574 HOSE -fuelline . . . ... viivennnennnnnnn B |
C 11529 CAP-fueltank(Includesinsert).,,......,..,,,,,..,.,1
C 11545 INSERT-fuelcap.......o.,................,...1

March 1976

Printed in U.S.A.

15



s

L U .m_ d

W),

Q) A Wy
@;C g !




CASE 444 COMPACT TRACTOR

CARBURETOR

REF. PART NO, DESCRIPTION REQ'

KOA236636 CARBURETOR ASSEMBLY ...,,...... e et e ee e
1 KO 200380 SPRING - idle screw tengion® *+ ¢ v s oo e eoos teeases
2 A 72092 SCREW - idle adjust ® 2 8 8 8 8 8 9 0 6 0 4 0 0 0 0 e s 2 8 5 5 08 0 o e
3 KO 275373 JET ASSEMBLY - high speed and idle adjust « « - - . s e
4 A 72076 SPRING - idle jet » « « « « - et e e s e s s ettt eanconannan .
5 KO 275231 SCREW - adjusting (Lean-rich) « -+ - « R I I
6 A 72098 SPRING - Lean-rich adjust screw « -+ ++ceco.. ses s .
7 A 72079 PIN - carburetor float e « e+« © 2 ¢ 2 8 8 8068804 0esa0ces0e s
8 A 172078 FLOAT ASSEMBLY* ¢ s ¢+ s e s s eseecacasa t e e e e
9 A 72080 BOWL - carburetoro‘ ----- 5 68 806 ¢ 58 0as0enesoees *e 00
9A A 72083 GASKET - bowl Screw ===+« B
10 A 172084 NUT AND GASKET ASSEMBLY ~bowl =+ s cessesceasse.
11 A 72103 KIT - carburetor repair L S T S S R
12 KO 200443 INLET NEEDLE AND SEAT ASSEMBLY ¢ ¢ ¢ ¢ s e co et assan
13 Nss GASKET - carburetor bowl ring « -« - - - R R IR
14 NSS GASKET_carburetorbowl © 6 & 56 s 00 000esensaeos s e s e e
15 A 72083 GASKET - bowl SCTEW * © o = = = o » RS ¢ e e ocesess

FUEL PUN@
<&

1 KO 236387 KIT - fuel pump for Spump* Tttt

NSS - VALVE ASSEM ----- e * s 0 0 0 @ 8 4 86000600008

NSS GASKET_va -------------- " v e 0 e & & 8 o @ . s e

NSS DIAPHRAG "\ A BLY- . . *# o 8 o606 0 060006000 aas s s 0 0

NSS SPRING-gm"""”' ..... L N T RN

NSS GASKET N R * e s e s e st s s s st snacn
2 A 72108 Gés ‘J pump mounting ® 4 ®» 2 8 6 8 0 00 0 0 0 s 0 e e e

Printed in U.S.A. June, 1973



18




©-T0 Uk W

CASE 444 COMPACT TRACTOR

CHOKE, THROTTLE AND GOVERNOR

EF., PART NO,

C 13848
C 12224
C 12187
C 14506
111- 1
192- 18
129- 17
KO 235494
15- 420
195- 515
25- 104
KO 235496
192- 19
A 30751
KO 275690
KO 231052
KO 235086
KO 235085
KO 235084
129- 37
KO 237022
A 10326
KO 235277
KO 235278
KO 235476

KOA235256-8

C 18103
KOA237031

KO 235125-S

C 18099
KO 231355
KO 235900
KO 235603
KO 235680
175- 430

DESCRIPTION
CONTROL - throttle

HANDLE - throttle control, blacke « « « « «

CONTROL - choke-» -+ -+«

HANDLE - choke control, white - - . .

BOLT - 10-24 x 1/2" rd. hd.,

LOCKW ASHER - #10 std, plated

NUT - #10-24 plated
LEVER - governor « .« .. ..

L S I I )

square neck

a2 2 0 0

BOLT - 1/4" x1-1/4"NC hex « « « « « « ..
WASHER - 1/4" plated « + + + ¢ « & « ce s e
NUT—1/4”hex..................

SPRING -~ governor -« ... .
LOCKWASHER - 1/4" plated
WASHER - plain 17/64" ID x
WASHER-wavy e e s oo s
CLAMP - swivel, wire « « - «
LEVER - speed controls « » -

19

REQ'D
......... .1
-1
et . e 2

1/2"0OD csesvnsan

* o 0 0o e 0 0 008 s e« a0

SPACER - speed control bracket ‘@
BRACKET - high speed stop - see

NUT - #10-32 hex « » - <« »

WASHER - thrust special - -
JOINT - balle « s o s o R

SHAFT ASSEMBILY &-Z0OVErnor Cross e« e s s s ¢ s o
BEARING - overnor Shaft ««-oo.- e
GEARAS-governor.............
SHAFT - _@ Or StubDe « ¢ e s e e e e e e ceenn .o
WASH C\.'"?' norstopp1n ......... s s e oo
NOr StOpe e e e et e v st oo

B BT - throttle control « « «« e e e s v e veennn
—bracket « s+ ¢ ¢ s e s ¢ s v s s v oot ssssseca
CKET - choke control + ¢ c s s s e s a s oot o

EW - #10 x 3/8" NC fillister head . -

&
@

Printed in U.S.A.,

March 1976



i
ﬁ'b
‘\:‘:T'l:"l
\\'{:'ﬁ
\l:‘
N

)
{1

b | ll::‘:::ul' v
\

1]

||“ /

I|||||~l

m‘l|| |

h“l::?"‘::'“}:: i
n\%Ihﬁ"'~=1:'?'.'.'.'.~.m,
O m"“l""'u,
.@.m

h“ I‘



R
1
2
3
4
5
6
7

IO WD

Printed in U,S.A.

March 1976

CASE 444 COMPACT TRACTOR 21
PULLEY CLUTCH & LINKAGE
EF. PART NO, DESCRIPTION REQ'D
C 10487 KNOB - levers c s oo oo v o nmeass e ee s e ceaenessssnaassaal
NSS CLUTCH - PTO (Repairs, page 25) (Order C19005 clutch). . . . .. 1
C 14224 ROD -clutch control « « e« « s e e e e e s 0o 0o eoa- R I P |
C 15961 RETAINER -clutchrod « ¢ ¢t e ¢ v e 0 e v e v e ne e cs e s aen 1
132- 48 PIN - cotter 1/8" x1" v e e v e v vensn- I |
C 10312 SPACER - fan, short (also see page 25, item 13). . ....... el
NSS CLUTCH - PTO (Repairs, page 23)(Order C19005 clutch)s « « « s = 1
C 12092 BUSHING - fliplock (control rod isolation) . . . . . T |
HYDRAULIC RESERVOIR MOUNTING
C 14240 SUPPORT - reservoir mounting R e |
C 14241 SUPPORT - reservoir mounting st s s e s s sssenenans 1
187- 1251 SCREW - 1/4" x 1-1/4" NC f111 ad, Phillips, Z.P. - «+» ... 4
192- 20 LOCKWASHER - 5/16"ZP " |
129- 102 NUT - 5/16" NC hex Z cecseessann R
C 14690 CUSHION - 0il reservo <>‘"""" ....... essesecs 2
C 14246 BRACKET - heat exc OUNtiNg o o v s e s oo s vecsesonse 2
113- 118 BOLT - 5/16"x5/ \ €X Z.P. ¢« e et e cnatanaancanacan 4



22




REF,. PART NO,

WO =10 U v WD+

NSS

Cc 15717
C 15746
C 15718
164- 41
193- 76
C 23740
C 15515
C 15557
C 228mM1
C 23245
C 15556
NSS

C 16786
C 15743
C 15720
195- 104
C 15744
C 23506
C 17217
113- 208
192- 21

Printed in U,S.A,

Q
@&%

March 1976

CASE 444 COMPACT TRACTOR 23
C 15749 CLUTCH ASSEMBLY (PTO)

DESCRIPTION REQ'D

CLUTCH ASSEMBLY (Order C19005 clutch) » = =« « =<« « vreree ]
HUB - c oo s esosecnssans S et e s st s e e as e 1
SCREEN ¢ ¢ v s 0 tocansecocsceseesncess e |
PLATE_Clutch.--......-.... ............ LIES PR |
SCREW « ¢+ ¢ o vacoenscnnnsena L 2
LOCKWASHER - 5/16" external tooth « « .« .. ... sesrsess 2
KIT ~ diSC, frictions e = » « « * % 4 8 4 6 8 0 e e s s e e e e ene e s 1
WASHER - spring 5/16' e« «cco.. t e e s s e s ansaas 4
WASHER - spacer .050" ++-¢-c... cre st ++« UAR
PULLEY AND DISC ASSEMBLY ~ clutch» « == s e o s eescesn 1
BEARING_Camandpulley ............ st e v s amnssees 3
WASHER -~ spacer D010 e v s et s e canectonoea » e« UAR

CAM (service with (2) C23033 cams and (1) C23506 arm) - - - « 2 -
SPRING -10ad *» # » s ¢ e e e cesecocoonssa s e e es s s 2
WASHER—SP&CBI'"""""' .............. eeese ]
SPACER -hub « =« s seceesse R R -1
WASHER - 3/8" «voeeenns.n AR R csecrressseal
BOLT - 3/8'" x 3-1/8" NC he L thread) «« v e-veeaen 1
ARM_engaging..-.o.. ....... LN A |
KIT-FAN «s¢oevsse i e e e ca e e 1
BOLT - 3/8" x 1-1 "N@Z.P.----------- ----- «- 4
LOCKWASHER - 3/8Nacraye e e e cveeenn cee o I |



24




CASE 444 COMPACT TRACTOR 25

C

REF. PART NO.
1 C 23506
2 NSS

3 C 23245
4 C 16786
5 C 14297
6 C 23740
7 C 14292
8 C 14294
9 C 14288
10 C 14283
11 C 14290
12 Cc 13077
13 C 16483

Printed in U.S.A,

14152 PULLEY CLUTCH

DESCRIPTION REQ'D
YOKE ASSEMBLY ~clutch = *c**"c*oseccen " e s s s ceseen 1
CAM (service with (2) C23033 cams and (1) C23506 arm) == * - - - 2
BEARING -cam * = **°** - - L T T T cee g
SPRING -load »******+scoecansas * t e s b e e e s e .9
RING - retainer (also see item 13) s oo e L 1
KIT - disc, friction *+==++-«- - #t e et e s
PULLEY-...... ........... ® 2 ¢ ¢ % 4 o a0 e e e e s s 1
BEARING - cam and pulley= v =cecvo... t s e 8 s e e e e 2
SPACER -~ 010" « » = = =« 4 0 0 808 000 ee0 e s seese- UAR
HUB AND PLATE ASSEMBLY * * * ¢ » ¢+ c e s aasaneseaes ev e 1
SPACER_.050”..... ............. * s e s e s e e e s enn e . 5
WASHER - Spring “ s & & s 2 s s 8 6 s e 0 s e e e e e a5 s R 4

KIT - spacer (replaces C14297 retainer and C10312 spacer) ¢+« 1

March 1976



26




C 14210
195- 520
192- 19
129- 101
187- 1036
C 14500
111- 109
131- 7
C 14589
C 14590
13- 514
113- 104
192- 20
129- 102
C 14729
C 18153
92- 8
15- 816
C 14598
C 14944
C 16305
195- 512
C 15183
C 15184
111- 1
192- 18
129- 17

Printed in U.S.A.

CASE 444 COMPACT TRACTOR 27

HOOD.FRAME AND GRILLE
DESCRIPTION REQ'D

KIT - frame (Includes items 22, 23 and C15478 tubg) « =~ + + « « » - 1
SUPPORT - steering + «+« ¢« « - e et e e e .1
SCREW - 1/4" x1/2" NC indented hex* *+ ===+ +«ecceers....
GRILLE AND HOOD ASSEMBLY: - - =« « « « . I I IR S
PANEL - rear side LLH, -+ = » » » L v eoa
WASHER - 1/4" plain Z,P, ==+ v evvertoitcneenannnnan. .
LOCKWASHER - 1/4" Z.P, ¢« ¢ o v e v enenunenn Cre e
NUT - 1/4" NC hexX =« +sovvoon et e ce et
SCREW - 1/4" x 1/2" self-tapping hex head » » » =« s v e o s e e v
SPACER - hood = + = = = = » « e e et
BOLT - 1/4" x 1-1/4" rd. hd, square neck+ « » « » » s = = + = » )
NUT-1/4"NChex ¢+« ccccsesacesa R
PAD - foot L.H,+ =+ -« - S h s e s st e e c e e ar e
PAD - foOt R\H.= = ¢+ s = s oo D T .o
BOLT - 5/16" x 7/8'" NC hex, L.H, foot pad =+ *+ s+« e sas..

BOLT ~ 5/16'" x 1-1/4" NC hex, R.H, foot pad =+ =+ ee e
LOCKWASHER - 5/16"
NUT - 5/16" NC hex =+«
SPACER - rear frame
CHANNEL - instrument panel li
LOCKWASHER - 1/2'" « .- @ ..
BOLT - 1/2" x 1" NC st
SPACER - foot pad R.H. <>
SPRING - brake lock
LEVER - brake loc
WASHER - 7/32"
SPRING - hood 13
LATCH-ho............ ..
227 NC rd, hd, square neck
[LE #10 Z.P. ...

March 1976

* e

s 6 8 0 0

-
" a6 0 6 0 0
°

¢ 06 0 e o s eo0




28




REF, PART NO.
1 C 15448
1 C 14513
2 129- 103
3 C 11942
4 111- 349
5 C 14728
6 C 14645

C 13345

C 15946
7 C 16443
8 C 11635
9 C 13373
9 C 15452
10 C 14900
11 195- 515
12 C 13297
13 111- 101
14 131- 350
15 C 14534
16 113- 441
16  113- 447
17 113~ 424
18 192- 23
19 C 14258
19 C 15455
20 353- 157
21 C 14517
22 C 15410
23 131- 176
24 195- 521
25 111- 202
26 C 15396
26 C 16255
27 195- 2021

Printed in U.S.A.

<3

CASE 444 COMPACT TRACTOR 29

SEAT,.FENDERS AND TOOL BOX

DESCRIPTION REQ'D

SUPPORT - seat (Used S/N 9641001 and after)e « « o v o s 0 0 o v v. . 1
SUPPORT - (used prior to S/N 0641001) ¢ e e s a oo . P e e e 1
NUT - 3/8"NChex Z.P, «+*+oeseeeeconnns S e e e ee s 2
SPRING - Shift 16Ver* + « + ¢ « « « s s ¢ e 0 s e v oea. t ottt e e e 1
BOLT - 3/8" x 2-1/2" NC rd. hd. square neck « .... S |
GRIDP - shift lever » s s+« o« et e s eeaan L .1
SPACER - seat hinge +++ s+ +eve. e e e st e, 2
SEAT ASSEMBLY - (Used prior to S/N 9641001) ....... IR |
SEAT ASSEMBLY - (Used S/N 9641001 and after) « .o ..... ool
CUSHION - Seat *c*o o eoenane s s e e e s e e racan 1
CUSHION - back s« »« « « C et et cee e N |
PAN - seat (Used with C13345 assembly) e e « v ¢+ 20 v o nww. ..l
PAN - seat (Used with C15946 assembly)e o e e o . .. P |
SCREW - #10 x 3/8" Spin-I1ok « « + + « « s et s anae e ceesaed
WASHER - 1/4" plain -+« - - tt et ettt ettt e .ol
BRACKET ~ hinge * «« =+t st s ceoecenansnnennaess ceeaea2
BOLT - 1/4" x5/8" rd. hd., SQUATE HETK = « » e s ¢ 0 o o o n v ceed2
NUT - 10ck 1/4"" NC hex o = « » o o s(f e ™ o e 0 o o v oo s e ne e 2
BUMPER ~ Seat® ** * » c o s v o0 a0 s o 0 00 vovonaenn s essead
BOLT - 1/2" x 2-1/4" NC hex-ale ¢ }) e e o o« Tt e e neanann 1
BOLT - 1/2'" x 3-1/2" NC h ............... 2
BOLT - 1/2" x 1" NC N AR teres e ece creeel
LOCKWASHER_I/ZHXJ (}.. s et saeeana cre s teenas . 4
LEVER - shift (used S/N 9641001 o« ¢ o ... T |
LEVER - shift (us 641001 and after) » « o ¢ s e o0 a e 1
SLEEVE - 10K Ti0& ) » » ¢ ¢ o e o o o « D .1
SPACER - cushi N c e r it s e st ee e s s ettt 1
CUSHION - ¥V 6t s nn e e s s et e et senan . cees. 8
NUT - lock £ ChexZ.P,eveacoes * r s e st e ceennncnse 8
WASH N'Z. P, e ceeaa t s s e eseocan e s 0 s s eecae 4
B @ﬁ ¢ 3/4" NC rd, hd., square neck ««..... veesn.d
atR.H. R I *+t v s s e e 0o e sen .1

Seat L.H ----------- ® ¢ 5 s 8 e e s e e e eace s s0 1

R = 5/16" e e ettt tinnnnonsonennns . ceoee 4

©
o

March 1976






S

REF. PART NO.
1 C 10317
2 A 30064
3 C 12081
4 219- 403
] C 12110
6 C 12111
7 C 12370
8 A 70062
1 C 18813
2 C 14317
3 C 14318
4 138- 99
5 C 13605
6 C 13716
7 219- 404
8 C 13106
9 132- 311
10 C 12975
11 A 30881
12 187- 1046
13 C 12102
14 192- 23
15 129- 125
16 129- 325
17 C 14333
18 C 14332
19 C 12003

Printed in U.S.A.

WHEEL - rear

WHEEL - front

AXLE - front

WASHER - wh
BOLT - 3/8'"
BALL JOI

March 1976

CASE 444 COMPACT TRACTOR 31
FRONT AND REAR WHEELS
DESCRIPTION REQ'D
........... L
BOLT - rear wheel « « « « « = * 2 % % e s s s s s s 8 s s e b e e e0 e e 12
ooooooooo . . lol--nn---.--.o--unz
FITTING = IUDE + * + =+ o ¢ 6 « 0 e a oo vneeecanos tes s ad
BEARING - front wheel (inner) + « oo v e e eeeeneeneanana. 2
BEARING - front wheel (outer) ««« -+« .- R 2
CAP_plastic’ front wheel « ¢ « c ¢ ¢ o 0 ¢ e o a0 e o o e o seanaaoes 2
CAP - hub, front wheel (optional) + « + ¢ ¢ ¢ v e vt e e v e v cavn o 2
FRONT AXLE
------------- ¢ e 0 D R S A SN A n.---.ol
SPINDLE—righthand"""" NS\ o o s e oo ne RN |
SPINDLE - left hand = **** " R I I R AR I A S |
PIN—I‘OH"""""""' t e s s e s v e e sansen )
BALLJOINT-]./Z"L.H.thI‘@ (O I L R R R R S R » 9
WASHER - thrust - - ° T ) S o sreseea g
FITTING - lube ® * ¢ * ¢ N \N 3B s e oo aseoooeas c e e s se-e3
COVER - lube flttlng ® 2 8 2 8 8 68 0 4 40 eeee e s e 3
PIN - cotter 5/32" L T T T T T 2
WASHER_wheel DAl = » o ¢ ¢ ¢ o oo 0 a e ose " s e D ]
% Ll oLl 4
nted hexhead *» » » s ¢ s ¢t ¢ ¢ ¢ e ¢ 0o e 0 e eeees 1
'"R,H, thread « « « ¢« ... e 0 880800 0ensa 2
1/2" Z,P, v oot et ee it tntenanneean cv e 3
! exR.H. thread « = » e ¢ ¢ s ¢ ¢ ¢ ¢ s s ¢ e 0o s eaesa 6
NF hex L.H. thread + « « « » « « I R O 4
et e e it s it e s et eae e T
ragllnk ............. L T T 1
axlepivot L RS e e o e e 1



32




EF. PART NO,

L 15282
A 70058
25- 1510
C 14194
C 18011
C 14200
C 14201
131- 1112
G 49048
192- 20
113- 102
C 14990
A 31220
A 30881
113- 104
192- 20
129~ 102
C 14343
C 12126
219- 404
111- 131
193- 57
129- 101
C 19562

Printed in U.S.A.

CASE 444 COMPACT TRACTOR

STEERING GEAR

DESCRIPTION
CAP - steering wheel . .. ..
WHEEL - steering « « « o o« + .«
NUT - jam 5/8"« - « « .
SHAFT - steering ... 000 vt it ineneennn.
SUPPORT - steering gear . . . . v o v v v v o s s s
PIN - DIVOt e o o et e v v vne e eeoenneesss
WASHER -shim .....00ie it eenneen.
NUT - jam 3/4" NC hex Gripco ZP + . v v v v v v »
WASHER. + s v s s e s st s s et ttnoeocnaneas
LOCKWASHER - 5/16" Z.P, .« . v vvernnns
BOLT - 5/16" x3/4"NCheX e e oo vveeennenn
GEAR - steering .
RING - external retainer..... c e s e e eeanns
WASHER vt v v v nnnuas .
BOLT - 5/16" x1-1/4" NC hex ...
LOCKWASHER - 5/16" ¢« c ot v v vt v ennsnns
NUT - 5/16" NC hex. « « v v 0. .. .-
WASHER - WaVye « o s ¢ s 0 0 a a n e NS oo
BUSHING - flanged nylon. ., ... 2
FITTING - b€« « e v e v v vn .. @
BOLT - 1/4" x1-1/8" NC rd uare neck .,
LOCKWASHER - 1/4" rna th,..
NUT - 1/4'" NC hex Z.P, RN
LOCATOR AND NEU

LI S S

"8 s 8 4 e e .

“ o o 2 2 0 0

33 -

REQ'D

Ch e e e 1
e et e et 1
t et e 1
...... N |
e e 1
........... .4
et et 1
........ NN |
............ 1
............ 1
........... .3
ceeaaeens e..3
ceeeeenan ool
............ 1
cesencecnas 2
....... cesna 2
ceececcennaan 2
ced i it 2
1

FETY SWITCH ASSEMBLY, .....

March 1976



34

USED ON MODELS PRIOR TO 5/N 9635046 USED ON MODELS 9635046 TO 9641001




L]

REF, PART NO.
1 C 14950
1 C 14268
2 C 12604
3 C 13357
4 C 14916
5 A 11538
6 195- 533
7 C 12115
8 C 12612
9 C 14945
10 C 14944
11 132- 321
12 C 13863
13 C 13866
14 138- 96
15 C 14187
16 C 13526
17 132- 310
18 C 16305
19 C 15632
20 195- 104

21  213- 4
22 141- 4

23 C

Printed in U,S.A,

14942

CASE 444 COMPACT TRACTOR

BRAKE ASSEMBLY

DESCRIPTION

PEDAL - brake (Used S/N 9635046 to 9641001)
PEDAL - brake (Used prior to S/N 9635046). -

LOCK ~brake * » « s = o cese
SPRING - brake lock « =« « =+ .
ROD - Drakes »*+ s+ o8 ssas
RETAINER - externals <« =«
WASHER - 1/2" Z, P, »+ o+«
WASHER - 1/2" wavy~eoses oo
SPRING - brake pedal- « « « » « -
ROD -brake* ***esesvesoe
SPRING - brake pedal =+« =+~ -
PIN - cotter 3/32" x 1" =+« =«--
ARM -brake **sssecocsss
SHAFT - brake « = = o s « .o
PIN - spirol 3/16" x 1" <+«
BAND - brake® »» + v+ s s s s
PIN - clevig * * * » « e s e s oo
PIN - cotter 1/8" x 1" »++ .+«
LEVER - brake lock s+

PEDAL - brake (Used S/N 96

WASHER - 7/16" Z.P, « + « «({-
CLEVIS - 3/8” .....
PIN"C].eViS""""
LEVER - brake lock

N

35

nd after).

* % s 8 8 8 600 00

* o 0

ior to §/N 9641001)

b b ek b b b (0 DN ek b bk ek b b e e 2 e

April 1970

1



36




1)

CASE 444 COMPACT TRACTOR 37
TRANSMISSION AND FINAL DRIVE

REF, PART NO. DESCRIPTION REQ'D
1 C 13770 CASE - tranSmiSSion * * ¢ s e essenessnccsasenn ereeee]
2 C 127183 BEARING - flange ***** ¢ s ettt caneencnconcsen Y
3 C 12540 BEARING - sleeve =+« s e ose-s D T T T 2
4 D 31945 SEAL -axle **ee+secossesancnaen s h e I |
5 C 13241 BEARING - Sleeve *** st s e s sasscnases ce et nes e .1
6 C 13385 BEARING - sleeve = ¢+ ==« » c e e B T 1
7 221- 4 PLUG - filler and drain 1/2" = s s =ecccecccccccrretarea.d
8 C 13266 SEAL - shift rod « « s« « R I I R R I T I I A |
9 C 13211 BEARING - roller, input shaft « - +-= -« MR 1
10 C 12723 CAP - shift rod = s+ e s sas s eenss et eee e I AT |
11 126- 128 KEY - Woodruff, brake idler = csccesstencrccccccncnnn]
12 C 21514 SHAFT - axle, short RH, =+ «=---: s terrrerreenene]
13 138- 2043 PIN-spir011/4"x11/16" ...... I I I RS |
14 C 21513 SHAFT - axle,long LLH, e s s s ccerecntetenccenatennnn. 1
15 B 52144 RING - retainer, axle * « ==« -« - cinaen st at e es s eenen 2
16 C 13196 GASKET - transmission cover » «« ==+« AR IR |
17 C 13197 COVER - transmission « »=* « « srerser it ee]
18 A 50096 BREATHER - transmission -+ - - N Weremrsssscsna]
19 192~ 19 LOCKWASHER-1/4" s e e 4™ e e e e s e s oo e e B
20 113- 1 BOLT -1/4" x1/2'" NC hex* @-- ------- 6
21 C 12725 FORK - shift ..........@).... ..... sseserss sl
22 C 14519 ROD - gear shift = - - .. R I R R A B |
23 C 14168 RING-retaining'-"X"""""""""""""2
24 C 14644 GEAR-clusterinput ceseeann teteccasrenenassal
25 C 12551 GEAR - high 41 to ettt r e sttt e aeaa e nennn]
26 C 12552 GEAR - low 55 D) S Ceeresessesctanann]
27 C 16295 KIT - differen € (Includes references 34 and 35) =+« -+ ++ o1
29 *C 12558 GEAR - diffe pinionescccr v v rrstcccccncnnnecncns 2
30 *C 12557 GEAR - diff 1......... ............ crerrrene 2
31 C 12559 WASH VthIuSt * ¢ v o s s oo v eeceeccccnaccasans .2
32 C 12580 erentidl crosse = *c =0 0o o D L R I IS |
33 R 17820 ferential cross lock =+ cceeses e ceeeenaraansal
34 C 12561 3/8" x4-3/4" NChexcaps+=*ssereeeccccccccess
35 131- 366 ock3/8"NChex ........ s e e e L A " §
36 C 12718 ER - d1fferent1a1---°-'°- ...... e e e cecsasean e 2
37 C 14223 ASHER - Spacer =+ +sssssscssascsacacecesssss. UAR
38 C 129 GEAR - brakeidler * ***®=ccoececee-s L L R I I I I I |
39 C 1 RING - retainer, brake idler « <=+« ve.- I LI |
40 C BRAKE DRUM + + « » = » - B e |
41 C DRAWEBAR ++ s e e cccceecasnnsasocsascasn R EEEEES!
42 1 23 LOCKWASHER-I/Z"Z.P. L T e sees?
13 113- 424 BOLT - 1/2" x 1" NChex Z,P,sccsccvcoocecncncnscead

Printed in U,S.A,

* Must be serviced in sets of four using two C12558 pinion gears and
two C12557 differential gears.

March 1976



38




REF, PART NO.
1 A 170109
1 C 15335
2 113- 207
3 192- 21
4 166- 561
5 193- 31
6 w 5063-S
7 C 14507
7 C 17298
8 C 15483
9 A 30095
10 218- 5062
10 218- 5066
11 218- 5077
12 218- 5064
12 218- 5065
13 218- 5008
14 C 14195
15 C 16101
16 C 11529
17 C 11545
18 A 70100
18  173- 215
20 129- 504
21 C 14653
22 C 14654
23 C 14247
23 C 15478
24 C 14533
24 C 15451
25 C 14249
25 C 15479
26 214- 8
2T C 14
28 C

28

29 C 14613
30 C 14245
31 C 14619
32  73- 528
33 192- 20
34 129- 102
35 218- 5107
36  218- 5007
37 114- 200

Printed in U.S.A.

CASE 444 COMPACT TRACTOR

BOLT - 3/8" x 1" NC hex Z.P.e c e e v v v

HYDRAULIC SYSTEM

DESCRIPTION
SUPPORT - pump mounting (Use with C14244 pump) . .
SUPPORT - pump mounting (Use with C15481 pump) « oo .e....

LOCKWASHER - 3/8" Z.P. =+ v uun.. e
BOLT - 7/16" x 1" NF ferry cap Z.P.+ « « o v =« « e

LOCKWASHER - 7/16" internal tooth « . . .
KEY - square 1/4" x3/4"....

COUPLING - pump drive (Repairs, page 43) (Use with

C14244 pumps) = « -+ - »

COUPLING - (Repairs, page 45) (Use with C15481 pumps) .....
SCREW - 12 pt. 1/2" x1-1/8"NC ¢ e auv.
SEAL - hydraulic motor to transmission case ««... .
FITTING - hydraulic 5/8" T x 7/8" "O" £ing « « « « « « .
FITTING - pump pressure (Use with C15481 pumps) . .
"O'" RING - 5/8" (For 218-5062 fittings) « « « = « « « »
FITTING - pump suction 3/4" T x 1-1/16" "O" ring ..

FITTING - pump suction (Use with
- 3/4n

"O" RING

EXCHANGER - heat

TUBE -short, v
TUBE - long,

TUBE - pu

TUBE -

8

©
%

ppermotorport.......

to lower motor port ..

01) -

e e o s s v

* s o a's & »

LA I Ry

PUMP - hydraulic (Repairs, page 43) (Used prior to
S/N 9641001) « ¢ o v v evvnn-

PUMP - hydraulic (Repairs, pa

and after)

VALVE - control (Re
HOSE - 3" " " **"""
HOSE - 4" °*"****comeeonecnnasns
SCREW - 5/16" x 1-3/4' NC flat head * "
LOCKWASHER - 5/16'" """ "*°*"*-*
NUT - 5/16" NC hex """ """ ***++
FITTING - elbow 90° (Includes "O" ring)" *

Q" RING - 5/8" """t rereeeses
BOLT - 3/8"x1"NF hexZ.,P, """ """ "

¢ s 0 0 o s -

pairs, page 41)° °

e e v s s a8

a s s 0 s 8

LR A B Y

* s e 2 0 s s e

ge 45) (Used S/N 9641001

March

servoir (Use with C14244 pump). « « v v v v v v
reservoir (Used S/N 9641001 and after) ......
hanger to hydraulic lift valve (Used prior

(2

3 at exchanger to hydraulic lift valve (Used S/N
64 01 and after)

} - pump to valve (Used with C14244 pump) «+ « - -
BE ~ pump to valve (Used S/N 9641001 and after) « « v v v ...
AMP - hose 1-1/4" « e e e v
MOTOR - hydraulic (repairs on page 47) « «» c o ¢ o e e e e s e

1976

39

e e Ll

—

DODND DI O LoD =



40




CASE 444 COMPACT TRACTOR 41

SPEED CONTROL

REF, PART NO. DESCRIPTION REQ'D
1 C 14278 LEVER - speed control (Used prior to S/N 9641001) - - - - |
2 C 16297 ROD - speed control « « « « e e o it ittt ettt neeneennas Pa—_—l
3 C 12093 BUSHING - flip lock = = = = = = = e ettt e e sl
4 A 37247 KNOB - speed control . ..ot i it i mn e ineeneeeneeeann 1
5 Cc 12127 BUSHING - nYI0n e ¢ 4« v vt et e e eeeemennn e et e 1
6 C 12168 JOINT -ball........... n s e s s e e s e et e 1
i 192- 20 LOCKWASHER - 5/16" Z.P. ....... et e e e e |
8  129- 102 NUT - 5/16" NC hex Z.P. « « o e eun... ettt 1
9 C 11942 SPRING - COmMPresSSiOn e v v v v v v v o ae o oo ennsnn. f et e e 1
10 C 15633 LEVER ~ speed control (Used S/N 9641001 and after)e e e e s s 00 e 1
11 195- 533 WASHER = 1/2" ¢ e v it ittt e et e eene o e h e e e 1
HYDRAULIC CONTRO LVE

C 14613 VALVE - hydraulic co rol@. e et e ee s e e as e .o 1
1 C 13512 PLUG - adjusting No. e ettt 1
2 16905 SEAL - "O" ring N S |
3 C 13515 SPRING - relief W\e )} oo et s i eeeaeeeaees .1
4 211- 10 BALL - stee et et e e s e s P |
5 C 13510 SEAT - bal%g ........... e, 1
6 A 27891 SEAL-v@ ettt e e P |
7 NSS SPOO er C14613valve) v ot o v s e e e ennnn. I |
8 C 13514 SE @ MAQ NG o v v s vvennnn. .. 2
9 C 13513 R ner....... ............ et i e a e 2
10 -
11

NSS valve (Order C14613 valve) « « e i e v o v n ww. A |
221- 12 \ S 1/4"NPTesetnnennnnunnnnn. Cerneeenaaa 1

Printed in U.S.A. March 1976



42




REF. PART NO,
1 C 14244
2 13- 650
3 92- 6
4 C 11644
5 C 14923
6 A 35956
7 C 11642
8 C 11643
9 126- 12
10 NSS

11 A 72001
12 A 72002
13 A 72007
14 G 13827
18 C 14507
19  83- 35
20 NsS

21 C 15036
22 NSS

Printed in U.S.A.

CASE 444 COMPACT TRACTOR 43
HYDRAULIC PUMP

DESCRIPTION REQ'D

PUMP - hydraulic (Used prior to S/N 9641001) . . . . ... ... eel
BOLT - 3/8" x 3-1/8" NC hex (C14244 pump) s + = = =« + = = = = « 1
WASHER-special ....... ® e 0 s s e e e e e s e e ead
COVER - rear, pump bodye « « ¢« ¢« v 0t e v e e vreseeal
SEAL - pump cOvVer « « « e v o v v St s et e e ae e . e 2
BEARING - DUMP AT + ¢ e o e s o o e e s o n - St e st e e 4
GEAR -~ pUMP Arive « « s v o s 0 v o v e e nennnenan P ¢
GEAR - pump driven . ........ St e e et e e e 1
KEY -Woodruff #6 ............... th e s e e 1
BODY - pump (Order C14244) ... ... ..... A |
GASKET - brass, fronf COVer +.uveueeeneenennn.. eeenl
SPACER - gasket, front cover . . .... . 1
COVER - front pump body e « « e ¢ o v e v v ettt s aeean 1
SEAL - pump shaft « e ¢ eceveennoncnnas U &

PUMP DRIV @LING
<

COUPLING - pu e (Used with C14244 pump). + + e ¢ v e v v v 1
SCREW - {X5/16" NC socket head set « « v « =« . .. )
HUB - diameter bore (Order C14507) + + v s e v o - .. 1
SPIDE INge s e eeeeseetnteecacosncencaen v el
IéU " diameter bore (Order C14507)« v s ¢ s ¢ o v v v a ™ 1

April 1970






EF,

O -TJ0% b Lo

[> 00 Ul

CASE 444 COMPACT TRACTOR

HYDRAULIC PUMP

PART NO. DESCRIPTION
C 15481 PUMP - hydraulic (Used S/N 9641001 and after)
C 15729 PIN - dowel
C 15730 COVER - rear
C 15731 GEAR ASSEMBLY - driven
C 15732 "O'" RING
C 15733 BODY - pump
C 15734 COVER - front
C 15735 SEAL - rotary
C 18384 GEAR ASSEMBLY - drive
C 15737 PLATE - wear
C 15738 SHIELD - heat
C 15739 GASKET
C 15740 SEAL
13- 540 BOLT
126- 11 KEY - 1/8" x 5/8'" Woodruff
<>
PUMP DRl\@%OUPLlNG
C 17298 COUPLING A ‘ - (Used with C15481 pump)
NSS HUB - ha diameter bore
NSS HUB -/ha diameter bore
C 15036 SPIDER
83- 55 et 6" x 5/16" NC socket head set

Printed in U,S.A.

REQ'

March 1976

45

ol el il e N v

DD ot b b ek



46




CASE 444 COMPACT TRACTOR 47

HYDRAULIC DRIVE MOTOR

REF, PART NO, DESCRIPTION REQ'D
C 14655 MOTOR - hydraulic, 444 . ... . s v s et vneeecececnnnnns 1
1 L 30654 RING -retaining , , . ... iveeooneeocsncennns cesee 1
2 NSS SPACER - (See Kit DeloW) . v v e v v v v e v eeeesesnsess
3 NSS SEAL - 0il (Seekitbelow) .. ... .0 0veeu.. .o eeaee 1
4 C 14827 HOUSING ASSEMBLY -~ 444 e s 6 es et eseccoeceeeoeense 1
5 C 14837 END CAP |, , ..ttt ereeernnnasonsssnsssnnnss 1
6 NSS SEAL - (See kit below) ... ... vveereeenneeennnans .2
7 C 14828 SHAFT =~ coupling , ... ieieenenennonenocacannnns 1
8 C 14829 DRIVE LINK - 444 ., .., 0 eeenecronnensenseaees 1
9 C 14830 PLATE-wear ,,.......... c e s esecsseesaenes 1
10 C 14831 ROTOR ASSEMBLY - 444 | . ... .. et co6eecesenes.l1
11 C 14832 PLATE -manifold ., .. 0 000ttt evrnoosseneceens . 1
12 C 14833 MANIFOLD | . ...t reeeeoccsaoansaannnnsa eee 1
13 C 14834 COMMUTATOR AND RING SET . ... eveeeos teceecse 1
14 NSS RING - sealing (See Kitbelow) ... veeveoseesosenaas 1
15 C 14836 SLEEVE -444 ..... e f e s esscssessesaesesane s 1
16 C 14838 BOLT-3/8"x4-3/8"NFhex,444 D |
17 NSS WASHER - back up, .010" , ., . . c s s es s e eees 1
C 19037 KIT - "O" ring and seal ,.... @ e s e e ceeaes s 1
C 19041 RING - sealing cee s s P |
C 19038 SEAL - dirt (not used - thr item) ,...0000000.. 1
C 18382 SEAL ......... Ne N et evereecocsncnsense . 2
C 19039 SEAL \1
L 30654 RING - retaining T |
C 19040 SPACER - seal @ .................. s ee e . 1
C 19467 WASHER - ba g B ettt etsttsancnssnscsnan 1

Printed in U.S.A. June, 1973



48




EF.

Nl N e NES NN SR

CASE 444 COMPACT TRACTOR 49
ELECTRICAL SYSTEM

PART NO., DESCRIPTION REQ'D
C 14556 HARNESS = Wire « + v o o o o 2 2 0 s c 0 e o noa. S h b e e e e e 1
C 14564 WIRE - switch to solenoid (Red 8'") « = = v e s e e 0 o v v uw D 1
C 14565 WIRE - battery to solenoid (Red 10-1/2™)" ¢ v v v+ i e e vt v e u v v n 1
C 14566 WIRE - battery to ground (Black 12") + s e s v v v vt e v an ... 1
C 19562 SWITCH - neutral safety - - -« « o v e 0 e v v o D I N AT I 1
C 14553 SOLENOID - start « o « « « ® r e e 4 b e e e e e e s e v s el
C 14547 REGULATOR - voltage rectifier, 12 volt « v - v v oo ev ... 1
KOA236396-S STARTER - engine 12 volte « - « - v e e oo ... I T I IR SR 1
C 14537 CONNECTOR - head Iamp « ¢ « + + o o s s s o aasneennnussnaens 1
C 14554 AMMETER ASSEMBLY « -« ¢ ot ¢ t ¢ v 6 covooncoseancees P |
C 22571 HEAD LAMP ASSEMBLY - 12 VOlf = v v v v et vttt i e mennennn 2
C 18197 BATTERY - 12 VOIt ¢ ¢ o ¢ ¢ ¢ 6 vt oo oo nneeennn c e et e 1
NSS§ SWITCH - ignition (Includes key){(Order C 17809 Kit). o+ v v v v v . . 1
C 12684 KEY - ignition «.«......
C 10549 CLAMP - batteryholddown. « « « e o e v e ...
M 20007 SPARK PLUG - (Includes gasket)
A 27251 GASKET - spark plug. - . . . .
K0OA231960 CABLE - high tension. « . . .. ..
KO 237038 STATOR - alternator ..... .
KO 236826 COIL - ignition « « e v e oo v ..
KO 237339 TRIGGER MODULE ASSEM
C 14538 CONNECTOR - body. -
KO 237105 LEAD - trigger module\ N e e e o o v s e 0 v o
KO 236442 CLIP - stator wires S et et e et s e e 1
C 17809 KIT - ignition swi @udes C17746 switch) « v e v e v e v ™ I |
NSS SWITCH - i i T et o eeoo s T |
C 17763 KEY s oe e s es e e e aanneena cevesol
C 17808 DECAL S |
KO 237327 RESISTO '\ to ignition switch (22 ohm 1/2 watt) o o v v v o v v 1
KO 237750 KIT, - jgni preakerless to breaker) . . ... v e v o oneseesa 1
KO 231281 ion, 12 volt | ... ..o erireenernaonnensasl
KO 230722  NJCONDENSER , ., .. ..vicnnnoneeenunnooenncaanans 1

KOA235334 EAD - NIgh tension |, . ..ttt vt i st ceneseeeanen
K0A231839 @E AD - breaker points , , ... ...t ot oot oneennoenann 1

REAKER ASSEMBLY - includes point set .. ....0.0c.... 1

KO 22 GASKET - breaker cover

K0A220981©
K02325@ COVER - breaker | ., ., ... vt oceosescses

Printed in U,S.A.

March 1976

KO % TUBING - Shrink | . ... . vsveoenenonononenanenens 1
C ROD -push |, ,.,...0cecocooonooosonnsssonssaasl



50




CASE 444 COMPACT TRACTOR 51
ELECTRICAL SYSTEM HARDWARE

REF. PART NO, DESCRIPTION REQ'D
1 C 14060 NUT - back up 3/4" " "~ " **" et e ettt et 1
5 ¢ 12683 NUT - escutcheon 3/4" ****** """ et ettt 1
3 187- 484 SCREW - #10 x 1/2" self-tapping hex Z.P," " ** " " ° Tttt 4
4 C 10836 NUT - speed type MU * "¢ttt s tresoseeeenaaaaan, 2
5 131- 629 NUT - speed type * * " " * " " e et e et e st 4
6  187- 1047 SCREW - #8 x 1/2" self-tapping, rd. hd. Phillips """ ******* 4

C 22571 HEAD LAMP ASSEMBLY *° "¢ cceeeveneeennneaans -5
7 NSS RECEPTACLE - head lamp (Order C22571)" *****""~**"""* 1
8 C 14305 BULB - head lamp = ** """ *tresttesssenns cereeae ]
9 C 14304 GASKET - head lamp """ ****= soestorroeceannnn. 9
10 ¢ 22573 LENS - head lamp* * ** " ****° R R

C 14554 AMMETER ASSEMBLY ** " " " ccecevecnncoanns -1
11  NSS CLAMP - ammeter mounting ***°****"***c=cs s c-- 1
12 192- 18 LOCKWASHER - #10° *** " - * R
13 129- 661 NUT - #10 hex = * === *=*=*=+" e et et ece et -
14 129- 102 NUT_5/16”NCheX-........-----..... ........... 1
15 111- 202 BOLT - 5/16" x 3/4" NC rd. hd., s neck "*rttrrrrrirt g
16 111- 108 BOLT - 1/4" x 3/4" NC rd. hd., squareneck * "~ """ "°"*°"° 1
17 129~ 101 NUT - 1/4"NC hex* """ "" 1
18 193- 61 LOCKWASHER - 3/4" interna 1
19 193- 70  LOCKWASHER - #10 externaltoo\ 2
20 129~ 122 NUT - 5/16" NF hex * ) 2
21 193- 517 SCREW - special Sems 1 _ 2
22 129- 27 NUT-#lONFhex' Yl e e R
23 192_ 18 LOCKWASHER - . ® & & 8 8 & B2 5 5 S S S S 8 8 b s b w e s e e s 4
24 129_ 17 NUT—#IO heX A N EEREEREEEE TR ® o o9 02 0 0088 z
25 171- 244 SCREW - #10 \NC flat head " ** " *** "> °°*"*=°°°°°°"* 2

195- 101 WASHER - pacer on lower rectifier bolt) « + s « ¢ o s s v v« 2

0@
\QX\
@

¢
@

Printed in U.S.A,

March 1976



52

©)

ATTACHMENT DRIVE




CASE 444 COMPACT TRACTOR 53

DECALS
REF. PART NO. DESCRIPTION REQ'D
1 321- 1571 DECAL - "CASE" e + e vt st eeeennnn S |
2 C 14067 DECAL - attachmentdrive. . .......cvuue... I |
3 C 14066 DECAL - gaSOliNe + e s e s o s e s e s s eononnsnsncacnencees 1
4 C 14539 DECAL - hydraulic reServoir. « s e s s s s s s e s s s ssseesseaaal
5 C 148627 DECAL - power lift ... .c.cceeeen. et escs s nn ereal
6 C 14561 DECAL - shift range. o v v s o v s ettt e et i e tncnosnanenss 1
7 C 12506 DECAL - level indicator « .« o v oo ... e |
8 C 14563 DECAL - instrument panel, small. .. .. ...ttt 1
9 C 14228 DECAL - instrument panel, 1arge « « « o ¢ ¢ e e 0 s e v e e vnecenan 1
10 C 15696 DECAL - hood R.H, ...... e |
11 C 15697 DECAL-hood LLH, ¢ s et eetetenonncnanns ctsecsenns 1
12 C 14546 DECAL - hoOd, rear .. .se-cstssesecooscsceccesns eee.l
13 C 15133 DECAL - "CAUTION", electrical ... .ce it nnsocavavanal

STARTER

KOA236396-S STARTER - engine 12 volit- «

REF. PART NO, DESCRIPTION @9 REQ'D

1

2 KO 236564 CAP-end -¢...s e et e e e e e eres s snssssal
3 NSS HOUSING - starter KOA236396-5) =+ +svrereeennn 1
4 KO 236571 ARMATURE . . . (L .\ o vl s T |
5 KO 236575 NUT - terminal8ad=". « « ¢ v e e v et 0 e o ceacecannn . e 2
] KO 236594 LOCKWASHER -Aerminal stud + oo v evee... ceeaecean 2
7 KO 236573 WASHER iNAl SPACEr « -« v v v v s s s s s s st s cnnann 1
8 KO 236572 WASH inal insulating. .. ... ceeeesan I |
9 192- 21 LocC B 4 - 10 .2
10 KO 234380 BO K1-13/82" ¢t s ettt eienninnnnanecnans 2
11 KO 236570 -Spacer 005" + ottt i e it e T |
12 KO 236568 R -spacer ,010" ¢ o e o v e v v v v e c e s e s e « -« UAR
13 KO 236562 IX ASSEMBLY- ¢« ¢ ¢ ¢ ¢ ¢ s @ L T T |
14 KO 236577 OLT - through « « s ¢ s e vttt eneneeens et ees e .2
15 KO 236574 @ OCKWASHER - throughbolt .......... e e e 2
16 KO 23722 FRAME ASSEMBLY: ¢ ¢ -« s e s s s essnsccasscosaneasnss 1
17 KO 23 BRUSH ANDSPRINGKIT - ¢« v e c e s e s s enns P |
18 195- WASHER - Plain 3/8"« ¢ ¢ s o t o e eenonennennnennenes 2
19 KE BRACKET - starter support « « c s e o s s s sosveesecsassal

Printed in U.S.A. March 1976



54

®\ hydraulic drive
O Inlioia i
O— [

AYDRAULIC RERERVOIR

@N oiL ONLY

444 Performance Kin

LOWER i i
ATTACHMENT LIFT
IMPORTANT: SPEED CONTROL MUST 8E IN

NEUTRAL WHEN STARTING ENGINE BAISE
CAUTION: PLACE TRANSMISSION IN LOW

BANGE WHEN OPERATING ON INCLINES

oOFF
LIGHTS

CAUTION-ALTERNATOR
" ELECTRICALSYSTEM
- DISCONNECT BATTERY OR REGULATOR
“WHEN QUICK CHARGING OR STANDING
UNUSED FOR EXTENDED TIME PERIODS.
REFER TO OWNERS MANUAL




EF. PART NO,
14228
14559
14560
14545
14540
1406
14066
14539
14627
14561
12506
14563
14546
15133

C=N-IEN e S RN SN O

oNoNoNoNoNoNoNoNoNoXoNoRoRe kv

Printed in U.S.A.

CASE 444 COMPACT TRACTOR

DECALS AND TRANSFERS
(USED PRIOR TO S/N 9641001)

DESCRIPTION
DECAL - instrument panel, large . . ... ... c00....
DECAL - hood stripe 444 R.H. . . . v o o v v oo e e
DECAL-hood stripe 444 L.H. . . v v v e v et e v aen. .
TRANSFER - PK444 . . . ... ...t tnnenannn .
TRANSFER - hydraulic drive ... ... o' oooeenn..
DECAL - attachmentdrive ,........0..... . e ee
DECAL - gasoline ..... ct e et s ettt .-
DECAL - hydraulic reservoir, . ....... e e e s raaas
DECAL -power lift , , ... .....c0uu.... e e
DECAL - shift range .. ..o vt vt et teneeeeennn
DECAL - levelindicator . . . v v v oo ue... creas e
DECAL - instrument panel, small. .. ............
DECAL -~ stripe, rear hood « v v o oo v o s o nauuneuann
DECAL - battery "alternator caution « « « « s « o0 s o o »

SR> S,

55

April 1970



56




1
2

CASE 444 COMPACT TRACTOR 57
MODEL F30 HYDRAULIC LIFT
REF, PART NO, DESCRIPTION REQ'D
C 14466 PANEL - valve mounting ......... ¢ o e 0 o AL I I I |
NSS CROSS SHAFT ASSEMBLY (Order items 42, 43, 44, 45
46,47and49)“"""""""""' .......... s 1
C 14489 LEVER - cylinder lift (Used prior to S/N 9641001) = « ¢« -« .. 1
132- 310 PIN - cotter 1/8" X1"Z, P, *crccceccenaens R S |
C 14481 COLLAR - cross shaft (Used prior to S/N 9641001)s ¢+« s - ss s 1
138_ 96 PIN—I'0113/16”X1”"' ....... .-.....--..-.......1
C 14492 BRACKET - link adjust (Used prior to §/N 9641001) »+ ¢+ e s o ]
C 12678 GRIP - JeVer * *=*®*+ s o s s s s sstscecoccoccosocscss ceeea i
C 13744 PIN—clevisl/Z” ..... e s s 08 .....................1
C 10898 PIN - safetyc**t s veesracecrccccccncnnn tererrese ]
187- 1036 SCREW - 1/4" x 1/2" NC hex self-tapping * + == ===+« - «++ 3
C 14491 LINK - stop (Used prior to S/N 9641001) ¢+« c++cssceeceacan
129- 601 NUT - wing 3/8" NC Nylock (Used prior to S/N 9641001) « ¢+ =+« 1
113- 4 BOLT—1/4”x1”NChexZ.P."“"‘ ..... s e eceacees 3
129- 101 NUT-1/4”NChE‘XZ.P. ......... s s e s ss0ecese 3
192- 19 LOCKWASHER - 1/4u A >N (O R I ve s e 3
C 15080 HOSE*].].”""""""" sececesesa |
C 12675 HOSE - 20" ¢ ¢+ s s s acecee Q s e s ]
221- 412 ELBOW - street 1/4"" NPT cerserenes d
C 14629 HOSE - pressure **+a&°* R R |
218- 5007 ”O”RING"""‘X ----- sres e |
C 14533 TUBE - cooler (Use S/N 9641001) I |
218- 1057 FITTING - 90° 5/8" = b R I 2
T 25683 RING - retainin DA N S T I I A |
141- 2 PIN-CleViSl/ DO A R R R 1
132- 5 PIN - cotter Xl/Z""" ....... R DR I
C 14470 STUD - ¢ JVOL *** ¢ ¢ emeesscacccnanse s e s eeaa A |
195- 541 W ASH plain cc st rrrr st sss sttt e D
129~ 107 hex Z,P, ***ccsvecereccece s reess s ]
113- 207 X1"NChex ****escecesns s e e escs s . 92
192~ 21 HER—3/8”""""""""" s s essacee 2
129~ 103 —3/8”NC heX * ** =+ s s s e e ececcoccccsaen e s e e 2
A 30881 HER - spacer ****ccsseseescencnnn eseseecsess JAR
113- 219 LT -3/8"x2"NChex Z.P, »=vveverecensnectecnnns
192~ OCWASHER—3/8" ZP.ocscce e sre s s s ]
NUT—3/8”NC hex Z.P, ¢+ s v veseees I v 1
KEY ~-Woodruff # 11 =« = *** s e e e e s esaessooasens eeoee 1
CYLINDER - hydraulic (Repairs, see page 59) « + s s+ v s e ee ]
VALVE - lift (Repairs, see page 59)* = c s s et
PIN-clevisl/Z" ....... LR R R R A I S AT |
C 14528 LEVER - pivot s =+« I I I R RIS
C 15971 LINK « stop ***ec*ssevressvesstccenccns I IR |
C 16098 BRACKET-linkadjust ........... L I R |
C 16097 WASHER - lift lever * ¢ ¢ > ¢ e o co oo e c e s ae e c e e s e + 1
C 15970 LEVER-cylinderadjust""“""""" D I R 1
C 16095 COLLAR-crossshaft ........ EEEEEREEE .-........1
129- 400 NUT - wing 1/2H NC ssceosceses s e e e eee D LEESS |
C 15449 TUBE = COOlEr * * ****+ o5 s 00 e oeesescssscsonsenas |
C 16099 CROSS SHAFT ASSEMBLY * ***c s 2t e caas R I I A |

Printed in U,S.A,

March 1976






CASE 444 COMPACT TRACTOR 59 ,

C12676 LIFT CYLINDER

REF. PART NO. DESCRIPTION REQ'D
1 C 12880 ROD - cylinder « s s v o v eveneaeen Pttt e e e ..l
2 C 12883 HEAD - cylinder + .. oo ee e e nnenee.. e et e e 1
3 C 12884 HEAD - cylinder rod end « « =« » ¢ « o . . R I I I R ceel
4 C 12885 TUBE - cylinder . ...vevieeneeeneene. "t e et e e 1
5 C 12886 CLEVIS - rodend ......... s st e e e O |
6 A 27577 "O"RING-1-1/2"0D .. ...veu... et it ese e e
7 A 27410 "O" RING - 3/4" OD..... et s e ea e anae B |
8 C 12903 WASHER - DaCK UP st e e v e v nu. c ittt ed et . .2

C-14153 DIRECTIONAL VALVE

NSS BODY AND SPOOL ASSEMBLY-_\\. 3). S ...... tert e ce e 1

1

2 C 13200 SPACER ¢t e cseeecans . t et e s eeeenesa [ |
3 C 13201 CAP-end «ocooea- N7/ ettt e aeee e 1
4 195- 521 WASHER-plain3/8".X. ct et e e . |
5  195- 510 WASHER -~ plain 3/16" A |
6 193- 524 SCREW - rd. hd. s ext, lockwasher #10 x 3/8" NF .....1
7 C 18850 SPRING - return 0) TIPS *+ 8 6 s e b eacaanean 1
8 D 40816 SEAL - "Q" ri & ............ s e s e a s eeeel
9 211- 9 BALL - stee e e e et
10 C 13203 SPRING - S c st s e e e e e st e s s e e e s e e 1
11  C 13207 SCREW <reliefadj. 7/16" X 5/8" NC v v vr ... e eteeeen. 1
12 C 13204 GASKET\: reliet/cap .. ... Gttt e eeet e e R |
13 129~ 531 CA 20 7/16" NF .. ... t e et e e st e st e e s e e 1
14 169- 146 S Tillister head #8 X 3/8" NC Z.P. . . . v e s v e e e v eeve.8

Printed in U.S.A. March 1976



60




CASE 444 COMPACT TRACTOR

61

MODEL D10 WHEEL WEIGHTS

REF. PART NO,

A WD

Woo-JO U WD

DESCRIPTION REQ'D

NSS WEIGHT - wheel 15" & 16" (Order as Machinery Item)* = -+ -+ - - 4
111- 530 BOLT - 1/2'" x 2-1/2" rd, hd., square neck NC Z.P, * =+~~~ - 4
111- 531 BOLT - 1/2" x 2-3/4" rd. hd., square neck NC Z,P,** = ** - 4
92- 8 LOCKWASHER - 1/2" Z.P, + ¢t s e eeeecessann et e e ... 8
129- 105 NUT-I/Z"NC hex ««««ceeeao “ s s s 4 6 s e s 00 s e 8

TAIL LAMP

A 20965 LAMP ASSY - flood and tail. + v v o s 6 a6 v 6 0 0 0 o s cceocn e |
B 50255 MOLDING - lamp retaining . ...... e |
10934 SCREW - mOldiNg « t o o s e s vvovonoonenn e esaaa S |

A 40855 LAMP - sealedunit ....... st e cseenosobssaann o 1
B 50223 BULB - red 15 C.P, 12 volt , NS ooeoosnosansnacases l
B 50273 WIRE - switch . v e 0 v v MNE o eesesnecconsoasse 2
173- 173 SCREW - wire ..... 2
193~ 4 WASHER - 1/4'" lock . .(¢ ceo e ean ceoacasesoanas 2
NSS SWITCH (Order A 2K IoOW)e c v s cs s ssssascscnnasl
NSS KNOB ~ switch (Or 43182 Kit BElOW) o e e o e s 0o s 0o nacool
B 50224 NUT - switch . . e b s s 60 esacescassenoase -
10927 SPRING - termi et e o s e ess s o s s s s s s sasacone 1
NSS BODY. ... S s csscoaccseasanao D |

B 50293 TERMIN@% e |
129- 105 NUT - NODhEX ¢ o c o sococoeanossonenesonsoaseonsl
192- 23 2"1ock,..,.,.,......,. ..... S
10923 SHE bearing . ... v et ereecnossosassoonseoadl
113- 209 1-1/2"NChexZP...,..... ....... B |
192- 21 ASHER -~ 3/8" ZP o v et vooooosoenenns s e sonas 1
129- 103 /8 " NC heX ZP o e v v eonenconnenonnnosssoonaal
A 34046 KET - mounting, tail lamp .......... B |
A 43182 LT - switch, tail lamp (includes knob) + « - « « .+« R R 1

<

¢
D

Printed in U.S. A,

March 1976



62




CASE 444 COMPACT TRACTOR 63
MODEL F26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

REF. PART NO. DESCRIPTION REQ'D
1 C 14977 HITCH PLATE ASSEMBLY . . ..ttt t et eeennenenen. |
2 219~ 405 FITTING - IUDE . v ot it vttt a e e e essesncocennnneenn 2
3 Cc 14722 NUT-Lftrod. oo veeeneeneenn. e et e e et 1
4 C 14724 ROD ASSEMBLY - Rtht ............ S |
5 138- 309 PIN - 101l 1/4" R4 ot it st e et eeeeeeeeaeneenannn .1
6 132- 91 PIN - cotter 3/16" x1". . ........ et s e s e e et e e 6
7 195- 541 WASHER - plain 5/8". . . .. v v .. e ee e R
8 C 14715 ARM - lift . ... ... .. et s e ae e s e 2
9 C 1499 CHAIN - stay 19 links, . ........ G eeaen B |
10  113- 118 BOLT -~ 5/16" x 5/8" NC hex ZP . ..... e e 2
11 131~ 176 NUT - 10CK 5/16" NC NEX & v v v e s o nnvesnsnnnnennnnns 2
12 B 52118 PIN - KIK .o sin i s ittt et s sennnneeens e eeeaaeses 2
13 A 30338 PIN - KK |, i ieie i st e nneanencncacnceeeens cees. 3
14 C 14725 ROD - L, H, lift ..... e eees ettt U |
15 C 14717 PIN - clevisS . . vttt sttt et e s eneneen 4
C 14712 LINK ASSEMBLY .....00.... creeeee e Lo 1

16 C 14703 CENTER TUBE ASSEMBLY. . . ettt e e .. 1
17 C 14709 BALL END ASSEMBLY - R. H.<thread. ... ... R |
18 C 14710 BALL END ASSEMBLY - L, s 1
19 138- 59 PIN - roll 1/8" x7/8" . . e\ )) « . .. 4
20 C 16128 ceesessesoaanaesl]

PIN - clevis 5/8" x 3”-\X@- ceene
@@
CYLIND @ DRAWBAR

MOUNTING
1 C 14977 HPLATE ASSEMBLY , .., ....i.0vueeuenn. e 1
2 C 14975 - lower cylinder mounting _ _ . . . . R |
3 Cc 14 PIN - upper cylinder mounting _ e e e J |
4 132- 2% PIN - cotter 1/8" x 1" St e e st e e e aaaaeeean 3
5 113 BOLT-I/Z"x11/4”NCheXzP......... ....... creea 2

Printed in U,S. A, April 1970



64

0

00000 (= —=¢

bbb &

%

%




CASE 444 COMPACT TRACTOR 65
MODEL F26 THREE POINT HITCH AND
- MODEL F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO. DESCRIPTION REQ'D
1 221- 1130 NIPPLE - 1/4" X T/8" NPT ¢ v covcevecncecnnacenanns 1
2 221- 1422 TEE = 1/4" NPT e v s s e vnasessonssscosssasnsasssoessss 1
3 218- 455 FITTING - hyd, 1/2 TX1/4" NPT « ¢ ¢ e s eeeereccoceccncn 1
4 C 14979 HOSE - hydrauliC « « c e e eceeceecoacocacannsnascsnns 1
5 221- 1375 ELBOW - 90° X 1/4" NPT - e c e e e s et tetneatcnnnocnnns 1
6 221- 1139 NIPPLE - 1/4" X 3" NPT ¢ ¢ c e c e e tvvmnnmcnccnns N |
1 C 14700 CYLINDER ASSEMBLY ¢ ¢ e e ceeccnccannscnccsssansss 1
8 C 14970 SEAL -~ WipETe ¢ e s v v s s s s asessoosnsas R |
9 C 14698 BODY - Cylindere « « e e e e e c e v evececonaoaconsoesnss 1
10 C 14695 ROD AND PISTON ASSEMBLY « - . oee.en srsecsacene]
11 C 14699 RING-Dhackup +eevoecsnos tesicsaasraenan e 2
12 A 30971 "O"RING e e ceeceesscocenceccsscssnsnconcocesa 2
13 C 14692 END CAP - cylinder « « e v o ess et rtees st .1
14 C 15123 KIT - "O" ring and seal (consists of items 8, 11 and 12)+ « « - - - « 1

N\
MO@ 27 HITCH ADAPTER

1 C 14872 CKET - hitch adapter« .+« e evevevseses R |
2 C 1456 IN - drawbar « - escensoessoresscscasnsosaccnnssass 1
3 113- 42 BOLT -1/2"X3"NCheX ZP «cceuoeersocnoecsannnean 4

<3

Printed in U.S.A., April 1970






CASE 444 COMPACT TRACTOR 67
F 24 SLEEVE HITCH

REF. PART NO. DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY + + ¢+ ¢ ¢ s s e v s e v e te ittt |
2 C 14457 ARM - Jift « = o s oo s o oan Gt r e et eee e 1
3 195- 541 WASHER - plain 21/32" « ¢« s ceveneann. R I I 2
4 C 10898 PIN-safety e« vt v ot v eeneneeennnacenn tee st eneeeaa D
5 C 14459 BRACKET - hitchmounting R. H. + « » s =« e« c e e e et o e a reee]
6] C 14460 BRACKET - hitchmounting L. H. - = e ¢ s e v et e vt e venann.. 1
6 113- 412 BOLT - 1/2" X 1-3/4" NCheX ZP + ¢ cvvencenrannn eee 4
7 192- 23 LOCKWASHER - 1/2" ZP ¢ s 0 ¢ 4 s ot e oo vecensacsnnasan -6
8 C 14462 PLATE - lift lever- -« » v« e e e e o o o I PN 1
9 113- 417 BOLT - 1/2"x1-1/4"NCheX ZP - «+ececevecnnnn cevee a2
10 129- 105 NUT - 1/2" NC heX ZP « v v v evunun ettt et aeees e 4
11 195- 545 WASHER - plain 3/4" ZP e v v ev v e, R 2
12 132- 306 PIN - cotter 3/16" x 1-3/4" « v evevenneann. R I
13 113- 421 BOLT - 1/2" X 2" NCheX ZP+ st st vttt etnnncenncnnnnns 2
14 C 14568 PIN - drawbar « « s e e oo oeeecacnossa s et e sttt aeneae 1

Printed in U.S.A.

April 1970






MODEL F11 _
F18 FRONT COUNTERWEIGHT BRACKET KITS

F18

W0 -I O U O

OOoO-TO U I W =

MODEL F11
EF. PART NO,

C 14646
C 14647
111- 362
192- 21
129- 103
C 12692
C 10898
C 14363
113- 424
192- 23
C 14116
C 14113
NSS
C 14504
C 14505
111- 362
111- 340
113- 111
131- 176
NSS
NSS
C 14353
C 15558
C 15261
C 15264
C 15262
113- 102
192- 20

FRONT

C 146
C

1
1 1
129-—103

C 14687
113- 607
192- 25
129~ 107
113- 423
195- 533
192- 23
129- 105
C 12692
C 10898

Printed in U.S.A.

CASE 444 COMPACT TRACTOR
SHAFT DRIVE PTO AND MODEL

DESCRIPTION REQ'D
BRACKET - R.H. mounting ........ t e et e e eves.l
BRACKET - L.H. mounting . ........ et ettt e -
BOLT - 3/8" x 1'" NC rd. hd. square neck ..... i e e .4
LOCKWASHER - 3/8" ..... C et E st s e P ()
NUT-3/8"NChexZP v oo veeennn. Pt e e s et e e e e .10
PIN - clevis 5/8" . . .. ... et a e e e e et e e 2
PIN-safety ... D ]
SPACER - mounting bracket ........... . G e e eeenna 1
BOLT - 1/2" x 2" NCheX ZP « c v v v v vt v e e ennn. cr e eeel2
LOCKWASHER - 1/2" ZP .+ .venven.. e e s e e e 1
BELT - PTO drive . + . . . c et e e s e et c e et e 1
PULLEY - PTO ¢ 4 ¢ e et e e e et t s s e as e e v s el
PLATE - bearing mounting (order item 23). « v v v v v v oo . eal
FLANGETTE ....... P s e s 4 e e e e eee * 4t eosenaen 4
BEARING - pulley + ... ... .. ce e ettt se e ee e
BOLT - 3/8" x 1" NC rd. hd. square neck ZP « ¢ « v o v o vu... .. 4
BOLT - 3/8" x 3/4" NC rd. hd. squa ck ZP. et e e 2
BOLT - 5/16" x 2-1/2" NC hex ZPdCNN e v o e v v e R |
NUT - lock 5/16'" NC hex ZP . . t e st e e st e s e e e .1
NUT - belt tension (order item-23) ). o .. ... seseseeeal
SCREW - belt tension adj, (o ma23) eceee... P |
LOCK - belt tension . .3\ . . 5. oo oo .. e C e e senane 1
KIT - belt tightener .. S P |

PLATE - bearing A AT« v e e bt st na e e 4
SPACER - belt tEHSION s « o o « = « - et e s e e s et e e 1
SCREW - bel £ =3 1) ¢ N P |
BOLT - 5/ 4" NCHEX ZP ot v v v neennennncanes .2
Locxwi@ 5/16" ZP v eemnnnnns Ceeeennn
&

NTERWEIGHT BRACKET KITS
BRACKET - R.H. mounting ., ........ ettt et e 1
BRACKET -~ LLH. mounting ,,.,............. T |
BOLT - 3/8" x 1" NC rd. hd. square neck. . ........... ve..b
LOCKWASHER - 3/8" ZP,,........ cieeeen..d
NUT - 3/8'" NC hex ZP . ., .. c et et e e cerreeaa.d
BRACKET ~ weight support . . . ... ..., . 00vuunnn..... .2
BOLT - 5/8" x1-1/2"NC hex ZP, .., ....... ceesee.. b
LOCKWASHER - 5/8"ZP | .., ..00eeeeunnnn.. .
NUT - 5/8"NChexZP,............. e e .4
BOLT - 1/2" xT"NChexZP, ., . ........ . e e eeean 2
WASHER - plain 17/82" ZP |, , . ... ... 00uuurunn. treeea2
LOCKWASHER - 1/2"ZP _ .. ..... s et e e st e ee e .2
NUT - 1/2" NC hexZP ,, ., ... ........ treeeec.al
PIN - clevis 5/8" ZP ., . .... C ettt ..2
PIN -safety .., ,,............. ceeteena.d

SHAFT DRIVE PTO KIT

April 1970

69



70

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 61 17 B 59393 11 48 C 12725 37 21
10927 61 12 C 10312 15 16 C 12880 59 1
10934 61 3 C 10312 21 6 C 12883 59 2
16905 41 2 C 10317 31 1 C 12884 59 3
40035 9 20 C 10372 5 2 C 12885 59 4
40035 11 28 C 10487 21 1 C 12886 59 5
A 10326 19 22 C 10549 49 15 C 12903 59 8
A 11538 35 5 C 10657 15 14 C 12965 37 38
A 20965 61 1 C 10678 15 3 Cc 12975 31 10
A 27001 9 23 C 10836 Cc 13077 25 12
A 27251 49 17 C 10898 C 13106 31 8
A 27365 11 39 C 10898 C 13196 37 16
A 27410 59 7 C 10898 Cc 13197 37 17
A 27577 59 6 C 10898 C 13200 59 2
A 27891 41 6 C 11529 C 13201 59 3
A 30064 31 2 C 11529 C 13203 59 10
A 30095 39 9 C 11545 C 13204 59 12
A 30338 63 13 C 11545 C 13207 59 11
A 30751 19 14 C 11635 C 211 37 9
A 30881 31 11 C 11642 1 37 5
A 30881 33 14 C 11643 261 37 40
A 30881 57 33 C 11644 b@ 3266 37 8
A 30971 65 12 C 11942 13297 29 12
A 31220 33 13 C 11942 C 13345 29
A 34046 61 21 C 12003 > C 13357 35 3
A 35956 43 6 C 12081 C 13360 37 41
A 37247 41 4 C 12092 C 13373 29 9
A 40855 61 4 C 12093 3 C 13385 37 6
A 43182 61 C 12102 3 C 13411 15 8
A 50096 37 18 C 12110 5 C 13510 41 5
A 62079 15 15 c 12111 6 C 13512 41 1
A 70058 33 2 C 42 7 C 13513 41 9
A 170062 31 8 C 33 19 C 13514 41 8
A 70090 5 5 41 5 C 13515 41 3
A 170100 39 18 8 41 6 C 13526 35 16
A 70109 39 1 187 19 3 C 13605 31 5
A 172001 43 11 12224 19 2 C 13716 31 6
A 72002 43 12 0> 12370 31 7 C 13744 57 9
A 72007 43 Q) ¢ 12506 53 7 Cc 13770 37 1
A 72076 17 C 12506 55 10 C 13848 19 1
A 72078 17 C 12540 37 3 C 13863 35 12
A 72079 1 C 12551 37 25 C 13866 35 13
A 72080 1 9 C 12552 37 26 C 14060 51 1
A 72083 17 9A C 12557 37 30 C 14066 53 3
A 72083 17 15 C 12558 37 29 C 14066 55 6
A 72084 17 10 C 12559 37 31 C 14067 53 2
A 72092 17 2 C 12560 37 32 C 14087 55 5
A 72098 17 6 C 12561 37 34 C 14113 69 12
A 72100 11 57 C 12603 15 21 C 14116 69 11
A 72100 15 2 C 12604 35 2 C 14153 57 39
A 72103 17 11 C 12612 35 8 C 14168 37 23
A 172108 11 56 C 12875 57 18 | C 14187 35 15
A 12108 15 13 C 12676 57 38 | C 14194 33 4
A 72108 17 2 C 12678 57 8 C 14195 39 14
B 50223 61 5 C 12683 51 2 C 14200 33 6
B 50224 61 11 C 12684 49 14 C 14201 33 1
B 50255 61 2 C 12692 69 6 C 14210 21 o
B 50273 61 6 C 12692 69 14 C 14213 21 4
B 50293 61 14 C 12713 37 2 C 14222 37 39
B 52118 63 12 C 12718 37 36 C 14223 37 37
B 52144 37 15 C 12723 37 10 C 14224 21 3



NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14228 53 9 C 14539 55 7 C 14830 47 9
C 14228 55 1 C 14540 55 4 C 14831 47 10
C 14240 21 1 C 14545 55 3 C 14832 47 11
C 14241 21 1 C 14546 53 12 C 14833 47 12
C 14244 39 28 C 14546 55 12 C 14834 47 13
C 14244 43 1 C 14547 49 7 C 14836 47 15
C 14245 39 30 C 14553 49 6 C 14837 47 16
C 14246 21 6 C 14554 49 10 C 14838 47 18
C 14247 39 23 C 14554 51 C 14867 67 1
C 14249 39 25 C 14556 49 1 C 14872 65 1
C 14258 29 19 C 14559 55 2 C 14900 29 10
C 14268 35 1 C 14560 55 2 C 14906 11 44
C 14278 41 1 C 14561 53 6 C 14916 35 4
C 14283 25 10 C 14561 55 9 C 14923 43 5
C 14288 25 9 C 14563 53 8 C 14942 35 23
C 14290 25 11 C 14563 55 11 C 14944 27 22
C 14292 25 7 C 14564 49 2 C 14944 35 10
C 14294 25 8 C 14565 49 3 C 14945 35 9
C 14295 23 10 C 14566 49 4 14950 35 1
C 14295 25 3 C 14568 65 2 14954 11 38
C 14297 25 5 C 14568 67 14 14970 65 8
C 14304 51 9 C 14589 27 1 <> 14975 63 2
C 14305 51 8 C 14590 27 1@ C 14976 63 3
C 14317 31 2 C 14598 27 2 C 14977 63 1
C 14318 31 3 C 14613 39\ % C 14977 63 1
C 14326 27 3 C 14613 4 C 14979 65 4
C 14332 31 18 C 14619 31 C 14990 33 12
C 14333 31 17 C 14627 5 C 14991 63 9
C 14342 27 2 C 14627 & 8 C 14994 23 18
C 14343 C 146 @ 57 20 C 14994 25 1
C 14353 C 14 37 24 C 15007 15 5
C 14363 C 29 6 C 15036 43 21
C 14398 8 69 1 C 15036 45 4
C 14399 69 1 C 15060 9 27
C 14457 69 2 C 15080 57 17
C 14459 69 2 C 15123 65 14
C 14460 39 21 C 15133 53 13
C 14462 C 14654 39 22 C 15133 55 13
C 14466 C 14655 39 27 C 15183 27 25
C 14470 C 14655 47 C 15184 27 26
C 14481 C 14687 69 6 C 15261 69 24
C 14489 C 14690 21 5 C 15262 69 26
C 14491 C 14692 65 13 C 15264 69 25
C 14492 C 14695 65 10 C 15335 39 1
C 14504 C 14698 65 9 C 15396 29 26
C 14505 C 14699 65 11 C 15410 29 22
C 14506 C 14700 65 7 C 15448 29 1
C 14507 C 14703 63 16 C 15449 57 48
C 14507 C 14709 63 17 C 15451 39 24
C 14513 C 14710 63 18 C 15452 29 9
C 14517 C 14712 63 C 15455 29 19
C 14519 37 22 C 14715 63 8 C 15478 39 23
C 14528 57 41 C 14717 63 15 C 15479 39 25
C 14533 39 24 C 14722 63 3 C 15481 39 28
C 14533 57 22 C 14724 63 4 C 15481 45 1
C 14534 29 15 C 14725 63 14 C 15483 39 8
C 14537 49 9 C 14728 29 5 C 15515 23 7
C 14538 49 22 C 14729 27 17 C 15556 23 11
C 14539 53 4 C 14827 47 4 C 15557 23 8
C 14828 47 7 C 15558 69 23
C 14829 47 8 C 15632 35 19



72

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 15633 41 10 C 18153 27 18 KO 235278 19 24
C 15696 63 10 C 18197 49 12 KO 235353 11 20
C 15697 53 11 C 18296 15 1 KO 235353 11 53
C 15717 23 1 C 18384 45 9 KO 235388 15 5
C 15718 23 3 C 18813 31 1 KO 235476 19 25
C 15719 23 9 C 18850 59 7 KO 235494 19 8
C 15720 23 15 C 19005 15 22 KO 2235496 19 12
C 15729 45 2 C 19005 21 7 KC 235582 7 13
C 15730 45 3 C 19037 47 KO 235603 19 33
c 15731 45 4 C 19562 33 24 KO 235631 7 10
C 15732 45 5 C 19562 49 5 KO 235680 19 34
C 15733 45 6 C 21513 37 14 KO 235748 11 42
C 15734 45 7 C 21514 37 12 KO 235757 11 29
C 15735 45 8 Cc 29571 51 KO 235757 11 54
C 15737 45 10 C 22573 51 10 KO 235803 9 8
C 15738 45 11 C 23740 23 6 KO 235811 9 7
C 15739 45 12 C 23740 25 6 KO 235838 7 12
C 15740 45 13 D 31945 37 4 KO 235868 9 17
C 15743 23 14 D 40816 59 8 KO /235900 19 32
C 15744 23 1 G 13827 43 14 50 11 23
C 15746 23 2 G 49048 33 9 5954 15 23
C 15749 23 KO 200380 17 1 35955 15 4
C 15946 29 KO 200443 17 12 36285 11
C 15961 21 4 KO 220174 11 NJKO 236387 17 1
C 15970 57 45 KO 220174 49 > KO 236442 49 24
C 15971 57 42 KO 230020 7 KO 236488 11 31
C 16095 57 46 KO 230170 KO 236504 9 28
C 16097 57 44 KO 230170 % 9 KO 236506 9 31
C 16098 57 43 KO 230265-S 27 KO 236509 9 29
C 16099 57 49 KO 23026 @1 i1 KO 236510 9 32
C 16101 39 15 49 KO 236559 9 33
C 16128 63 20 7 5 KO 236562 53 13
C 16255 29 26 11 58 KO 236564 53 2
C 16295 37 27 19 16 KO 236568 53 12
C 16297 41 2 49 KO 236570 53 11
C 16297 41 11 19 31 KO 236571 53 4
C 16305 21 23 49 KO 236572 53 8
C 16305 35 180 KO 234380 53 10 KO 236573 53 7
C 16443 29 <) KO 235003 9 11 KO 236574 53 15
C 16483 25 KO 235007-S 7 15 KO 236575 53 5
C 16485 27 % KO 235007-S 11 10 KO 236576 53 17
C 16516 KO 235011 7 16 KO 236577 53 14
C 16517 KO 235025 11 16 KO 236594 53 6
C 16786 23 13 KO 235025 11 52 KO 236611 9 13
C 16786 25 4 KO 235026 11 17 KO 236763 9 2
c 17217 15 17 KO 235047 7 9 KO 236764 9 16
Cc 17217 23 19 KO 235048 7 6 KO 236765 9 16
Cc 17298 39 1 KO 235048 11 50 KO 236766 9 16
C 17298 45 1 KO 235053 7 26 KO 236792 11 4
Cc 17574 15 16 KO 235054 15 14 KO 236826 49 20
C 17163 49 26 KO 235057 13 60 KO 236829 49
C 17808 49 KO 235070 11 29 KO 236865 15 11
C 17809 49 13 KO 235070 11 54 KO 237022 19 21
C 18011 33 5 KO 235084 19 19 KO 237029 15 7
C 18097 9 24 KO 235085 19 18 KO 237038 11 12
C 18097 11 34 KO 235086 19 17 KO 237038 49 19
C 18097 11 46 KO 235117 7 8 KO 2370864 13 64
C 18099 19 30 KO 235118 7 7 KO 237105 49 23
C 18100 49 KO 235125-S 19 29 KO 237143 53 19
C 18101 9 18 KO 235138 17 1; KO 237225 53 16
C 18103 19 27 KO 235175 11
KO 238277 I 03 KO 237306 11 55



NUMERICAL INDEX 73

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO.  NO. NO. NO. NO. NO. NO. NO.
KO 237327 49 27 15- 816 27 20 113- 607 69 q
KO 237339 49 21 25- 104 7 1 114- 200 39 37
KO 237658 11 5 25- 104 19 1 115- 208 15 20
KO 237727 11 45 25- 1510 33 3 126- 11 45 15
KO 237750 49 41- 18 11 13 126- 12 43 9
KO 240013 7 19 61- 510 5 3 126- 119 57 37
KO 270889 11 3 71- 410 15 9 126- 128 37 11
KO 275066 l 25 73- 528 39 32 129- 17 19 7
KO 275067 7 25 83- 55 43 19 129- 17 27 29
KO 275143 7 4 83- 55 45 5 129- 17 51 24
KO 275144 g 11 92- 2 129- 27 51 22
KO 275144 11 o1 92- 12 129- 37 19 20
KO 275220 7 3 92- 3 129- 101 27 8
KO 275231 17 ° 92- 19 129- 101 33 23 .
KO 275341 5 3 92- 4 129- 101 51 17
KO 275341 13 59 111- 5 129- 101 57 15
KO 275341 15 11 111- 27 129- 102 21 4
KO 275690 19 15 111- 13 129- 102 27 16
KO 275373 17 3 111- 16 9- 102 33 17
KOA 536 5 10 111- 11 <® 102 39 34
KOA220981 49 111- 2 9- 102 41 8
KOA231839 49 111- () izo- 102 51 14
KOA235100 5 1 111- 1 129- 103 29 2
KOA235256-8 19 26 111- 129- 103 57 32
KOA235327 7 20 111- o4 129- 103 57 36
KOA235334 49 111- 3 129- 103 61 20
KO 235646 7 23 111- 3 129- 103 69 5
K0OA236205 15 12 111- 16 129- 103 69 5
KOA236396-S 49 8 111- 2 129- 105 61 5
KOA236396 53 1 111- 3 129- 105 61 15
KOA236507 9 30 113- 20 129- 105 67 10
KOA236636 15 1 11 12 120- 105 69 13
KOA236636 17 4 14 129- 107 57 29
KOA236720 11 35 \ 19 129- 107 69 9
KOA236960 13 63 3 129- 122 51 20
KOA237031 1928 (D 3- 11 | 129- 125 31 15
KOA237033-8 11 113- P 129- 325 a1 16
KOA237344 9 @) 113- 14 129 409 5
KOA237401 9% 113- 15 129- 504 39 20
K0A237403 15 113- 18 129- 531 59 13
KOA237404 15 113- 7 129- 601 57 13
KOA237405 @ 15 113- 118 63 10 129- 661 51 13
KOB237034 9 22 113- 206 11 14 131- 71 27 12
KOB237182 11 1 113- 207 11 33 131- 176 29 23
KOX 293-4 19 27 113- 207 39 9 131- 176 63 11
L 15282 33 1 113- 207 57 30 131- 176 69 19
M 20007 49 16 113- 208 15 25 131- 301 9 26
R 16287 9 19 113- 208 23 20 131- 301 11 37
R 16287 11 27 113- 209 61 18 131 350 29 14
R 16287 11 47 113- 219 57 34 131- 366 37 35
V34346 7 24 113- 417 67 9 132- 5 57 26
W 5083-S 9 21 113- 421 87 13 132- 48 21 5
W 5063-S 15 26 113- 423 69 10 132- 91 63 6
W 5063-8 39 6 113- 424 29 17 132- 306 67 12

HARDWARE CODE NUMBERS 113- 424 37 43 132- 310 35 17
13- 514 27 14 113- 424 69 9 132- 310 57 4
13- 540 45 14 113- 425 65 3 132- 310 63 4
13- 650 43 2 113- 441 " 29 16 132- 311 31 9
15- 420 19 9 113~ 447 29 16



74

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

132- 321 35 11 192- 21 69 4 219- 404 33 20
138- 59 63 19 192- 23 29 18 219- 405 63 2
138- 96 35 14 192- 23 31 14 221- 4 37 7
138- 96 57 6 192- 23 37 42 291- 12 41 11
138- 99 31 4 192- 23 61 16 221~ 412 57 19
138- 309 63 5 192- 23 617 7 221- 1130 65 1
138- 2043 37 13 192- 23 69 10 221- 1139 65 6
141- 2 57 25 192- 23 69 12 221~ 1375 65 5
141- 4 35 22 192- 25 69 8 221- 1422 65 2
141- 56 57 40 193- 4 61 8 353- 157 29 20
164- 41 23 4 193- 26 13 62
165- 109 11 25 193- 31 39 5
166- 561 39 4 193- 57 33 22

© 169- 146 59 14 193- 60 15 10
171- 244 51 25 193- 61 51 18
173- 73 61 7 193- 170 51 19
173- 215 39 19 193- 176 23 5
173- 221 13 61 193- 517 51 21
175- 430 19 35 193- 524 59 6
175- 436 15 10 195- 101 51
175- 464 11 1 195- 104 15 18
177- 94 5 7 195- 104 23 16 (::j>
187- 484 51 3 195- 104 35 20 (§
187- 1036 27 9 195- 510 59
187- 1036 57 11 195- 512 5 &
187- 1046 31 12 195- 512 27
187~ 1047 51 6 195- 515 8
187- 1251 21 2 195- 515 kg%i» 10
192- 18 5 9 195- 515 4@5; 11
192- 18 19 6 195- 520 (;;32 6
192- 18 27 28 195- 521 9 24
192- 18 51 12 "iv.n 53 18
192- 18 51 23 59 4
192- 19 11 18 3 8
192- 19 15 2 41 11
192- 19 15 9 9 25
192- 19 15 13 11 36
192- 19 19 13C7> 57 28
192- 19 27 <:D 195~ 541 63 7
192- 19 37 195- 541 67 3
192- 19 57 195- 545 67 11
192- 20 195- 2021 29 27
192- 20 3 205- 27 15 6
192- 20 217 15 211- 9 59 9
192~ 20 83 10 211- 10 41 4
192- 20 33 16 213- 4 35 21
192- 20 39 33 214- 8 39 26
192- 20 41 7 214- 251 15 4
192- 20 69 28 218- 455 65 3
192- 21 11 15 218- 1057 57 23
192- 21 11 24 218- 5007 39 36
192- 21 11 32 218~ 5007 57 21
192- 21 15 19 218- 5008 39 13
192- 21 15 24 218- 5062 39 10
192- 21 23 21 218- 5064 39 12
192- 21 39 3 218- 5065 39 12
192- 21 53 9 218- 5066 39 10
192- 21 57 31 218- 5077 39 11
192- 21 57 35 218- 5107 39 35
192- 21 61 19 219- 403 31 4
192- 21 69 4 219- 404 31 7






